Instruction Manual
B EHERSE

HIROZ20

90952 30N\)3749— 90class 3D helicopter 9 — t AT A D3

W ATHICh T I OREEERRET. L bEacny. [ =T
EULCBREOCESW, $iC, NMELEHEDsHIcy | O=RESR
FHEHC LSV 3. BTMRORTEI LT HEs B 9T-7~

SPEC
Overall weight: 4,9009g
Engine: 90 size

@ 4 1 > O0— % —1% Main rotor diameter: 1,520~1,600mm

W, @ v
B COBBHER., XKUICEFTICHEELTLEEL,
XUREHEDED., FELCABEZERETI2HAPHUET,

M Before assembly, make sure to completely read this

Gear ratio: 8.25:1:4.77

instruction manual. In particular, make sure to read the 203mm
"1.Read before assembly" section before assembly and

operating the unit.
M Keep this instruction manual in a handy, safe place.
XIn order to make improvements to this product,

specifications may be altered without prior notice.

464.5mm

| BIZ5& Sold separately |
W51 FL—K (L=680~72035) Main blade (L=680~720)

Wo0UZZANYaT%—FI>  Engine for 90 class helicopter
Wm~75— Muffler

B ORty b AYRREHE Transmitter set: Atransmitter for a helicopter
=K F74—I910-74—Y%—K 4 servos + rudder gyro and rudder servo

HIRO3O LIMMNEeD ©2008
MADE IN JAPAN No.10C44



H X
Table of Contents

L AL & IR0 DAL T BFEA CTZE W s 1
CATVORFL A ZDETT e 8
<Y PUAMCDLEZR DO e 9

20 FILITA cvvvvreveeeeese et 11

30 A YT T Y AR ot 55

A B 78— T 1T DU T s 60
IS 1) AR e 61
T B Y D s 73

1. Read before assembly ..........ccccceveieiriniiininicineneeeeeeeee e 1
+ Screws and MEASUTEMENLS .........c.cvevereverereiererieierecee e 8
- Necessary items not included in this Kit ........cccoceeeeevnencincnenncne 9
2. ASSEMDLY ... 11
3. MaINEENANCE ..ot 55
4. Repair PArts .........cccccoviiiiiiiiiiiiiiiiiiiiccicnnc 60
Parts TSt .....ooueuiiiiiiiiiicc e 61
Data ShEet ......c.cvviiiiiiciccc e 73

1AL 2956 BaTICILAT HFEA < LD
Read before assembly

~|

AL ZIEH BRICKED L HICLT
BFY LRV,

For safety reasons, observe the following
precautions before assembly.

ZD-CIE, eaR—
ij‘o

B BH EPWZE, L) T8

BN 720
JC<5:> S {28,
AT EOFEEHI, RKEORE)) . RITHER L2 T5IC THED S
ZIELL, BEWV =V F— %550 TRMTL 285 &) BEVW
2LET,

[ R RNESTFFIVHE] OBHEIZONT
EELOHEIBIZHFERD [V RVEY 7V FIVHE]| oFERE2HHBL
ij‘o

(2 BATHTIC C OBEEHIIE 2 Rk £ T

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of cautionary
notes are as explained below. Even comments marked with

B 008 EE IR LZFET D AR L o TEEALER (A CAUTION| may result in serious harm depending on the
U CTHERED S ) £ clreumstances.
é W AR Lk BT %téivkkwika é Mishandling due to failure to follow )
Aiﬂ: AR - AWARN|NG these instructions may result in severe
= K= fek: B ) = ke 7N A AL A
SIICH O TR 3 b 0, injury or death.
ErPRER . - R - . Mishandling due to failure to follow
Ao oMk R L7k 1T, KPS L o TEEKRE
=5 . b PO these instructions may result in serious
AE B | RO TS 5 b0, A CAUTION harm. y
\® BIE | sricibrnT B s, y \® FORBIDDEN | Do not attempt under any circumstances.
(JE) : R OMT., BE. A VT F L AICETAEER CEE, (NOTE) : Implies important information regarding this productis

1A ZATCHBEL R CHAT, BB L2 ofE R O FIRZ H#
fi#% Lfﬁ‘%%ﬁi CADTLEE N,

2. ML BRI, FEOE - WEE BiELD {7280, Sy 7 HFE O
(BN nISuuﬂ))dl}‘% Lﬂu% IOoVTIRIEL2RET, H—HmOARL -
REDH - HAICIE, BRETT, BEHE D — FIZBESEE O
L5550, b Dnﬁ MRS - BEH T T, WAL NEEHRED
b THERECTE S,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitis structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the

store from where you purchased the product stamp your useris card

and send it with the name and description of the part(s) to Hirobois

Sales Department.




EREMTI 2 D OREORLICOVT

For the safe operation of radio controlled engines

WARNING

I U IRENDRIC

Before starting the engine

CTRERIRY . RATH 2R L T 28wy,

OO, FTA, L E, #HE, UL, BEWSORYERITE DS
BT L 7280,

- ORI Z ZRE L TLEE 0,

@ HE, oL &, ROKBIIRITSE LRV TSN,

O I\ L VEFITIIRITSERVT LS,

O K. FK, FhELEOE L TERITSEL VTS W,

& EiE, Wik, BHAEOEL TRIRTEELWTLZ S,

@ [7] UM O AR 5 < ISV BRI AT S nWT {72
S\,

RO LD AL FRIRRE T TRRIT SR NTLZE N,

& i,

@ TRFO N,

@ N TVDIE, WADEE, Bo TSI,

& EYOFE, FOMOBMETIER 2BIENTE WA,

@ NLHEDOHR MADOEM A 2546, H 52 LOBR L R
HoTHDBADLEERERZIT TR LD TLLEE N,

CEBLTERLZNTLES Y,

@ FEREICH S 2 VIERILE LTS v,

@ HHRAEIREN TV AL, LTFZOFHPATHELTL 280,

@ e R B I L e VT L 2 &,

L EBALLRETIILDTLES Y,

O EFT, EARVEHEMHLTLES N,

@ LhR, WIFoWA D RT VLD, HIZoFRWnT LSy,

O EVEIT HETOESICHLZ TLES N,

@ ETHREDD, LTHEEHLTLZE W,

@ ST A HAESIE, LDEIR U TREEL L TLZ3 N,

. FSAN—RL Y FEOT RIS L TL &,

@ IGE)T B ETSHLL, U EHEICH W TEESIL L Th 5

ZERMERELTLEE WV,
L BEOERE L TRV,

@ HEHIETIC . BESICIEEA R whrHa R L. IERICEENT 5
B FITEORRE R ST A PR L TS v,

@ TTHEG O EREE, ROEEORIL M F v b ORFFIREE, &
s DR IAHIREE, & OMARATIC B L RITTE&TOMETICE
TR WPRER L TL 28,

@ EEESROBEFRETEEBOB)NI TR L TL2ZE W,

@ 215 L7280, F OMEahscie 5 HIE, FHHEORRIES T
BV, FHBIIRENTO R WAL, BE EIPHFEE.
FhldvuR—FH)EERTZ V=T ) VI - ATERY
T o TLZE W,

@ EEIENC, LT RIBDO AT DW B ATV WD, FREE~ O
(FAN]Z7) R, % - ZEEHNY 7)) =B HRGFICKBEBINT
WL R HEBL TSN,

L AIEE R E R L T2 S v,

@ KFPE, ReOR— 70 ZIZHE TV S, MIEERG L
HDB DGR L 2WT LSV R T AORER & 2 5N
BhHYFET,

LIV YEAERWT, RIOBRETEEZRE L TLEE N,

@ IV RSN, BHOBMEFEEFE L TR,

@ BEAESBET LI TRI VY VRIS E VTS0,

@ MO EICHREDRAOSNLILGEL T VU 2 RE SR WTL
723,

. Clear as much debris from the airfield as possible.

@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

. Consider the circumstances of the surrounding area.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.
@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same frequency.

. This unit must not be operated by:

¢ Children.

@ Pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed only after

having received safety instructions from someone familiar with the model.

. Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

4 Wear a long-sleeve top and trousers.

4 Do not wear jewelry or objects that may get easily entangled.

@ Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

. Put away screwdrivers, wrenches, or other tools.

@ Before starting the engine, check that any tools used in the assembly, installation,

or maintenance of the unit have been put away.

. Inspect each part.

& Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

@ The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hirobo’s Sales Department.

@ Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the

transmitter and receiver batteries are properly charged.

. Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other than those

shown in this instruction manual or in Hirobo catalogs.

. With the engine off, practice how to operate each part.

& Before starting the engine, practice how to operate each part.
4 Do not start the engine before having acquired sufficient handling skill.
@ Do not start the engine in the event that any abnormalities are noticed in the

movement of the mechanisms.




A\ Z5  WARNING

BREHZDWT

Fuel

LR Y O VIIERERO 7o — P LETT,
® 7)) RITMEEHTE T A,
@ U —BRHIIEREM AT (B LR T Vo TRk ICIE 41
BLTLES Y,
@I DY A T(ABCRIZY ¥ FAHAZEINIC X Y fivsit
LTL7ZE W,
DAV TV OB, V) 25K L2 o v Y
FTANIDEEGTRESELDDE, LFHHLTLZE W,
BRI T AL &R, TV UV EEIESE T, +HH T
MHAT R > TLEE W,
4. KEDIE L TIE, BB L 2w TS, FRlZyNa
BN DIH DVEEIIAT b T E W,
O HKEHIZIZE VI ICHH L, TENFHELTHER-T

2 E W,
@ REOFEL, BER AT AIHFETTOT, LTFRICHIH- TL
AR-IA

@ ZHRIFAPIIEEA LR NTL SV, BEOBRIYD ) 7,
5. HBHIRGER T, RAZ Y BICAS EHETT,

@ T —FHESRE AT, s, RS AR EE LR

FTCIREMDFBEE ) 1T TS,

6. FRMERIE . WIS S3mll LR T, Ty Y v ERBEILTL A
S\,
T.BAEF Yy TR LoD LD, SEOFOIED % WIFREAT IR
BLTLEE N,

1. Only use GLOW fuel for model engines.
& Gasoline or kerosene cannot be used.
& GLOW fuel is highly volatile and flammable. Handle with care.
@ Use properly in accordance with the type of engine. (ABC or ring fitted)
2. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle
engine oil and gasoline.
3. Stop the engine and let it cool down sufficiently before refueling.
4. Do not refuel near a naked flame and especially not while smoking.
& Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.
@ Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
@ To reduce the risk of explosions, do not incinerate empty fuel cans.
5. Itis harmful to drink the fuel or get it in the eyes.
4 In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.
6. After refueling, start the engine at a distance of 3m or more away from
where the refueling took place.
7. Fasten the fuel can cap tightly and keep it in a cool, dark place out of the
reach of children.

AT

While in flight

1L B 2 ZEBCHHE L e W T L 28\
@ EHAZN BN AATZY LIZRBTEREL L WTLEE W,
@ ERHIE, BORLTVOTRETICHFFEREL TS,
2. RDBANE, YT U ERERESETLEE Y,

@ BEOTEL LU, REHROPTELITL) L &,

¢ FEMBIUHMERZHRT L L &,

@ BIEOTTHEr o720 REESLREIRE ZHEL /L&,

€ TOMFERATHEENS & &,

3LV VERIFEITA L EIE, RO LITHEELTLZE v,

& I, B, BEDNL LWL TSICHER L ThALBEIL T
7BV,

O Lonh) EBEREEREFZIERFL TLAES Y,

® EEHROAT Y MVORT A v INBEBRDY, Ty rOF v T
L& —BED, AT—DRET A FY v 7RI HDT L%
FEREL TL 728\,

4. FEREROBNDG D ) £ TOTHFIFICFERYE ANLZNTLE SN,
S.MRATIEWE D EXF—%FoTBELALLZI N,

@ —EICERB OG5k L CREFHOERIX, FEHFICLD
HW Do, BbAaFoBEREZY) FT0OT, @410k
FHAMA LI ITLTL 7S,

QML TVD L X, DT VBKISESDLVTLEZE N,

O ENOHBIZH - RATH2 L TL S, EHLTITIZIE DA
HigeE®ICO% ) £5,

6. LYV VIREIRIZD L I NFIRERIE, v 7T RV UARK

BRI Z>TBD 3, kMEH DO 7T -V /1

BN VLI IZLTL 2 &,

1. Do not operate in an awkward posture.
& Do not operate seated or lying down.
@ Because slopes are slippery, exercise caution so as to not loose your
footing.
2. Stop the engine in the following situations:
& When adjusting the unit’s body or the transmitter.
& When replacing accessories or parts.
& When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.
& Whenever some kind of danger is anticipated.
3. Exercise the following precautions when starting the engine.
@ Check that there are no people, animals, or obstructions in the surrounding
area.
¢ Hold the unit securely.
@ Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).
4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.
¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.
& When operating, do not get too close to the unit.
& Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.
6. The engine and muffler become very hot after starting the engine and remain
hot immediately after shutdown. To prevent burns, do not touch the engine

or muffler.




A\ Z% WARNING

RAITRIL

After a flight

LEEECHERE LTL 28w,

@ T OICKREMDEMELT RV, ATV OWDARRLBEDS DL
WHiE LT,

@il LI, KEERT CICHKER - TS v,

& ERMEETLIHEICEIBEY Y7, ¥y T LY —HNOBRE %
FTRTIFER - TLZE N,

@ R ORHUL, FHEICHE S TLEE v,

2. EHLALREL TS,

@ EELIEIITC, YROFORMRNEZHIHREL TLES W,
3.3, BE LFoWGEE. Folde o R —HAast E7vn v
=T FGARXN YIS = AT F Y ARICBH LA L 7280,
@ BHEOHFRDO R WHREH T HEEZEF> T Wi E T 5 &,
TR MREERE L WS T, HiPEROBEREE %Y

9,
@ BH, AEETLLEEE, UV VEELL TR > TS,
@, MBS D 50T, BELTOOEE LTSV,
%A, Bhahid, FREOMIEIM LS LTS v,
@ REROFEBEROM L& X, REOMREX FEHETE % <
RBGENDHN ETOTIT b T LIEE N,
@ RERCHREIEL, BWE OB, HESLERE 2o, Bk
ZLomh) EREELTLZE W,

HF(CDWT
FATICE L, BEICHKREZ 2T 20 E ) TSI E R0 577
T—T AV ) ZLTEEL TSN,

1. Conduct a thorough inspection.
¢ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.
& Wipe away any oil, dirt, or water.
@ If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.
¢ Lubricate or replace parts according to the instruction manual.
2. Store the unit properly.
¢ Store in a dry place out of the reach of children.
3. Repairs are provided at the store where you purchased the product or at the
maintenance service section of Hirobo Model Enterprise Company.
¢ Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.
@ Turn off the engine before performing any repairs or adjustments.
& Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.
@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.
& When storing or transporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to

avoid disturbing people in the surrounding area.




HIRBEMAY AT 4 -8R
BEROWEEL SIS

For safe handling of the radio controlled helicopter

ol R O D VR & Ll O EE S
%

v R FE L2,
AN AT —=DOYAE, S HIRICIENR S FEEHIE )

%
ToTLEE WV,

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which
are specific to helicopters.

A Z5 WARNING

EROY A, RATHNZ L L W ERDSFBT T N T E 3, B
HER/ICINY) T 75 — /N CFRICRITESE 2 2 LS TE F 95,
ZBERINZEFEREMOEDLYDIDH) THA, T—. ARHEL LI
HOoPIUE, RUIPRHWIRICORDY . S REEEZE52ET,
RATH ORI LIREE D ETE R SNDGEVBDH Y T 0T, 47
TV RBRISIMA L TL 728 v, 5L AR E BEWRDICZ -
7BEEENBRIAE 280,

RAT ORI EE DFE L WIS, ST ME LT 28w, RATH
12y A4 Y7 L— NTHIIZ 7272024, L5 %W E 9 T,
B2 BRERLODANBELTWEI DY T, 20T T
TRITL TV D &, AL YT L— FOBENKEL R, 51200~
2000 B e D AEE L TWAH XA 7L — FONEAS YA k
DIRCH L7720, XA T L= P T VL= FNRVT—=nokiT720 7
HREWICEY ¥,

BLTOED LWIRED T A L7225, § CITEiseiiis LT &,
B FHRIES S A LTS,

For real aircraft, strict pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the main blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the main blade’s
interior or the main blade itself, which spins at a speed of 1200~2000 rpm,
may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using only
genuine parts.

774 FETDBERR

Pre-flight inspection

1. MLBEDOHIE, FRETEL N0 ORERVEMIEEL 2T T2
S, MEAIIER ISR T,

2. BEBOF v MBI M@ DA, BLEN R VPRER L TL 7280,

3. —Yoay ROy FLY FIZH TR0 5 HRH %V iR
LT &,

4, T Ty POKRV MID BB R VHRER L TL 230,

5. A4 YT L= FIIGRBEN LW, 7L — FRVF—FLIZA
BICHER L TL 28w,

6. A YT L —FDOT LA MILEIIEEIN TSR L T
723,

7. EEWE. 2EE AY—F—, TITe—-MHONY T —FR
FH 2R L TS,

8. PREL K UL DIREE A FEFE L T L 728w, BT 2 — 7o il
WORTANE—OHITEY . X, FIIh < % o 72EE T IGE)
EHBENED D) TR AL RITHO Y D U E IR S BREFITIC
DhEDVDBHEENH ) £T,

9. ZU—T7F FOREERERL TL SV, FHICEL ko T I 7
FIRENEATE Y TR, RITHR O > ¥ U310 5 R
HHIZORNBEEDH ) £7,

10. BEOKE CHBEEZHERL T30,

1. &TOY =KD AL — XTEET 2 PREE L TL 23w, Ak
R L) GEWEIRREAREDORKR E 20| 72nuANAERTY,

12 VA EIEL BB § % 2 EER L T 723 v, FRICRIIIIRAR IS
BOTIREEN %R L TL 280,

13. 7= V7 L—=FE#EHHOS A I 7RV DT
ERBEL T ZE v,

14, AR HBOEEMOMBM AR L T 23V,

VA SRR

1. Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or rod ends.
Check that there are no loose bolts in the engine mount.

BRI

Carefully check that the main blades are not damaged or cracked, especially

in the vicinity of the blade holder.

Check that the main blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug
heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9.  Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

13. Make sure that the tension of the timing belt for the tail blade drive is
appropriate.

14. Check that each part of the unit’s body is sufficiently lubricated.




A B
= =1

WARNING

771 hhORELMERT

In-flight safety check

1.

L LYV VIR T2V RN T T SRR

L FRATHIC R RIRE . B ESIEE LIS E. I

AP 7 FRAT R M 2

lyyyéﬁﬁ?étéuJ"éﬂé§®% HxhEhz)
b ONT b>75 EEE LTL7Z&E W,

JEBRICFE CEEHOMHAERN NV E EHRL T, REER—Z

%&@E§~X47%%lﬂ\ﬁ%&@xuywai4v7&

PR LELY Y VIREIOMEBICEY FLTLEES W, Tk &

REHIZI TR, TAFVT Yy F/A0y PVE—IV /754

bE— N @Z{ yIFNEIZL)F Yy T LY —DRENZ Y Y
IRERE ISR WEEDTH ) 3O T, LFmREpEICRL T
EEW,

LI VVVIRENCIE, ST E =S =AY FE Lo b Ehfn L v

IZFTMEZTLEZS v,

N ETOT,
k@’&ebf(féw

T2IELOLEIAN) 7Y —DMEIL, T Y VBB EB X O
%m%;bwmuiﬁﬂf%MT o TS, F72, HM
DRWME 548 L, RATHNICMO AR BB, BEEWD 2w

PHERR L TL 28w,

CBARDSEL U ENBEENIC, FT v F (KA T L— RO

PO EAT o TS v,
Bk 2 5 SmELNIC D A2 7

N R T ERMERT DA
VT E3 W,

HRES
LYy SREREZREREL TS,

PEREL, TP RROBERE R ) T 0T,
W= RxF—%5F), BEIIEELZ Do TBELALIEZ N,

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

When starting the engine, make sure to hold the rotor head firmly by hand
S0 as to not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take off, adjust the tracking (each main blade’s track). Even
when checking the tracking, do not get nearer than 5 meters from the unit.
In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

771 FEDRERIR

After-flight safety inspection

g

CRATHE D o725 T KO FMEIT - TLEE W, FTD
W5 BRBENHIL, LTHIEL TL2ZE v, KEIH LM

MHIUL, ZHRL TLES v,

ENVIKER > TL RV,

3. RIBRMAIEHRIT S 2 W&, B Y7 RUF Y 7L 5 —

OB Z RS HL - TS v,

Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

Wipe away any oil or dirt.

If the unit will not be flown for a long period of time, empty the fuel from
the tank and carburetor.

Storage area

2.

1.

2.

EHAE0H 725501, ikl
<téw
VIR L O L WHBTREL TS,
TR R LT AN T — R R

% B Bt CENE)IZIRE L 2 v T

LRWTL 7S,

“;;éf

IV VIRBIRIE, LTREROAT Y MV MY ARAT DN
BTy UMEIED TR 25 2 ERERL T2 &,

IV YDAT—IE) OFEE T A R ¥ IR ) HEE.
Yo a—F =~y FPEEELZWE ) I LoD EIE 2T, 47
Lo TL a8V, T, YRR A THEE L TL 23w,

1.

2.

Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
Do not store the unit with fuel in its tank.

CAUTION

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be

careful of exhaust fumes.




COBRAZTORT

How to use this instruction manual

HITRTDEE

1. MV 2ANCHIEZ B HEAT, BBIZOWEROHY. TIEE
HE L CHOOHMIVTICA-TLZE v, IELWHILZITD RV E,
KFDWREEFIETE R R BIEN) TR, RE/BRTT,

2. MV TAHANI, HmO - ART BHEDPO (IZS3 v, 23y 7 HHE
m&u\ﬁm@x%‘L&%cowfuﬁt#mii J7—HR i
DR - REDD - 72812, BTFETTA, Wt NEx
tDﬂ‘x*ﬂ‘%iﬁﬁﬁ:%Tﬂ/l/?~7747§7’J//\,«~i’fuﬁﬂ’%
A%

O Lk QD=7 1D %M

[APS

iE, Avy ZREFHLTLES

@ HHEOLEMESHEIZLT
é k/XO

NPEOBET 2y 7 R fTo TR

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned.

If you find any parts missing or being defective, please inform the Hirobo

Model Enterprise Company of the name of the parts and the description of
the problem.

Apply thread locking agent at each location indicated with .

In the instruction manual, refer to the column on the left-hand side to check
the type and quantity of small parts.

15 AT vyaFlb— MO

A 3 & Caution

Swash plate assembly

135°Y > r =T OGS
For 135° linkage

120° -
Different parts and methods are used for
assembling 120° and 135° linkage types.

135°CERAT 5 HARVHELIFIRENET,

. YRy MRV FM3X17.255

m@ Pivot bolt M3X17.255 EX¢5H— L& M2X6CS
ERYMRIVIM3X17.255 «oveeee EXg@5 ball with stand

Pivot bolt M3X17.255

O [ o M2X6CS 3 V%

M2XECS ceeererererrereneemmneeaenns 4 9, SUFAE Y

O Radius pin

Cﬂ] ‘& @\ YRy bRV FM3X17.255
EX 65K — VS oo 4 EX@55 — L&t Pivot bolt M3X17.255
EX ¢5 ball with stand EX@5 ball with stan

Offw @

VAN
ER Y MRV R (D) oo 1
Pivot bolt (D)
M2X6CS N R ,
O I / Bt
- SRy R R EXg5 ball with stand

ST ALY e 1 P’fivj; ﬁo; 8” h (D) § M2X6CS

Radius pin . . X e s
\ J AT vy a7 b — MK TERIL

Swash plate assembly (Pre-assembled into our factory)

NRRRORRT. R, EAK

Part name, full-scale illustration, and quantity.

A

o

-3
=

A\ WARNING

frﬂ*iJ: AT a N—VEEFRTINTOUBEEHITEVET
 BEHTRREMPMAMOEREIT>THUEEA,

l:Dd’i—mIE:‘ﬁ':l«:w#U):ﬁﬁﬁ’(”#sEﬁEE%@&ECZJ:U%ﬁﬂib/’:'&‘

NTOEEBICOZTFLTHEMTRERZAVPRET,

T, BEMEPANY MADOSNE BHY) TEH5EPHIETO

T, HB5PULHITHESEZ L,

We do not guarantee the safety or the durability of any kind of
optional parts or other accessories manufactured by third parties.
We assume no responsibility for any damage caused by using
non-genuine products or by the remodeling of our products.
Please note that we may refuse to repair or to join an event when
non-genuine products or remodeling are involved.




FPDEEESIADRA

How to read part types and sizes

ARHEHFOLHITRE L TV DT, ROHEIZ > TWET,
@ HiZZI) A= P TT,

The symbols shown in this instruction manual are shown as below:

@ The unit of measurement is the millimeter.

FTANEEX ty XY 1— o5KR—Jb
Pan-head screw @ Set screw o5 ball
Sl o
= 12mm _ §4mm
= 1 . 5mm
M3X12PH M3X4SS Smm o5% —
® 3mm 8 @5 ball
Xy TR a1— BfTEX A2 3mm
Cap screw ‘ Shoulder screw ; Bushing
= 8mm ] 4.5mm Zmm
= _ | " = i 2
S, M2X4. 581 »ZI—L 55 —3X6X7
M3X8CS 3mm M2X4.5 mm Collar 3XBX7 6mm
shoulder screw oflar
2y ECTEX1TE Fv b EVY
Tapping screw 1 — Nut 3mm E-ring 6mm
omm (S Isom @~
M3 F v b @6 EV Y
M3X10TS-1 3mm M3 nut 26 e-ring
2y ECTEX2ME FqarFy b hZ—
Tapping screw 2 (2 Nylon nut 3mm Collar
N
% 8mm
M3X8TS-2 3mm 5 \/171- M3 j' fO>r Vi ~ j] < —5X8X5.5
Grooved M3 nylon nut Collar 5X8X5.5
mex AR A B 3 AZXRRTYLT
Countersunk screw @ _T_ Flat washer __'ﬂn'l Thrust bearing
=
E 12mm e :1: 1mm
vaX12IE % S | =]
3X12MME <
M3X12 o FW 3X9X1T 9mm Brg. o6X@12X4.5H
countersunk screw 3mm
o 4mm
msyE>7EX K7Ly % VAN
Counterssgrrélsvtapplng Bearing I4mm Button bolt
@ _f L= 8mm 8mm
g 10lmm 4mm
M3X10MTS-1 v Br
v g. 94X08X4ZZ Cn e
M3X10 o5mm | M3X8K &AL bk 3mm
countersunk TS-1 3mm Brg. 04X08X2.5F 22 I M3X8 button bolt
L—8mm

¥y ¥y e, MR TR BLHIT 5 EATT, Mo 2 A E Y
EWHN ETH, WHDPHEEICEESINDL ETRHOZIATLLESV, 2L, fifo
TEDLEATNENP LR TTOT, ALY 2 L TRHOZNTLZE v,

Tapping screws cut threads in the holes of the parts. When screws are difficult to tighten,
fasten the screw until the part is properly set. However, do not over-tighten the screw to the
point of stripping the threads or warping the part.

wHTE
Over-tightened.

FUFEPBV
Stripped threads.




(B158)

774892 EHICF Y NASHIDELEDD

ltems necessary for flying this model not
included in this kit (Sold separately)

WA AL H2012id, LT 0P RETT, (FI5E)

The following items are necessary in order to use the unit. (sold separately)

¥BOAMIR (B fEis)

* The prices in parentheses are the prices excluding consumption tax.

2Ty aE-FRIETOREY
Swash mode compatible
programmable transmitter set

(S
Transmitter

2

Receiver

Ay F
Switch

R H =R (FT3)
Needle control servo (Option)
SWM3H — R
SWM3 servo
SWM2H — K
SWM2 servo
SWM1H —K
SWM1 servo

F 4 —H—K
Rudder servo

E‘y?‘i‘-v‘/*)b)
Pitch channel
(Im'—ﬁ—ﬂ‘/?db)
Elevator channel
(I)I/El‘/—ﬁv‘/?db)
Aileron channel

PIT 120°Z2 7 v ¥ 2 E— KRt
1TADZT v ¥ 2 E— REERED
/7 WRERA BT, 20y pLY—FK
ELE ('. A transmitter with a 120° swash Throttle servo
“ :n_;ade or a.fr%m and back ratio of 7{»7_1?
AL s required. Ni-Cd/S v 7 1) — EF—F
Nickel-cadmium battery Extension
PIT cord with
) fitter
ELE arra-vFr7
Control amplifier
AL
NIVFRAILIUHEYTI— A4 TL—FK I VLR —2—B|I VT3 9e—MH | TP X | EvFHF—
Muffler for 90 class engine Main blade Ny T —12V Ny 7)) — Engine 90 class | Pitch gauge
12V engine Engine plug heating
starter battery
SN
0414-283 \/
¥14,490 (13,800)
KIN—YUZP.60Z R 2513-040
* Refer to Parts list P.60 2401-011 ¥1,470 (1,400) ¥2,940 (2,800)
2a—a— 97 b |IPICBBAXS—4— | JO0-TFFJ0-F SUAINAT | R T vz — | ERERE 3 St
(7>vz41 Engine starter Booster cables 2.5X5X1000 Fuel filter R/C fuel Fuel pump
NRT7) 2T AY)) Silicon pipe
Starter shaft
(With one-way
bearing)
2513-053 2513-072 2513-038
¥3,990 (3,800) 2513-070 ¥9,240 (8,800) 2513-066 ¥1,050 (1,000) ¥525 (500) ¥315 (300)

Phillips screwdrivers

%

2513-044 ¥315 (300)

gl!

2515-003 ¥315 (300)

RCTURRTL—
R/C grease splay

2515-123 ¥840 (800)

BaREE S

Instant adhesive

THEE/MEA () 2515-148
For impact/heat resistance
(low viscosity) 2515-148

¥1575 W%,SOO)
THEL A (FrE) 2515-149
For impact/heat resistance

(medium viscosity) 2515-149
¥1,575 (1,500)

Ay 7HE|
Thread locking agent

Oy RIRRFA/8N—
Rod-end (ball link) driver

&

2513-024 ¥630 (600)

(= N AT
Pin driver
01.2, 91.8, 2.

2513-042 ¥840 (800)

M ICHELTE | [Tools necessary for assembly
¥ BLAfiiE (Fidk@4%) * The prices in parentheses are the prices excluding consumption tax.
F+RIAN=KIN | STUF~NCF = N— hyB—F147 | +FL>F RE—A1I N3
Large and small Long-nose pliers | Nipper Cutter knife Cross wrench Hobby oil Scissors

s

2513-045 ¥840 (800)
(#@E/Curve)
2513-046 sf)sso (600)

3 Z/Mini

242 (HifE) 2515-150

242 (medium strength) 2515-150
¥945 (900)

262 ( =54 %) 2515-151

262 (high strength) 2515-151
¥945 (900)

Oy RI> R~R2F

Rod-end (ball link) pliers

2513-041 ¥3,675 (3,500)

I R* SEEH

RAELLF
Allen hex socket driver




&H 5 EEFILEIRE | | Useful tools
¥ BOAMIE (BiRMEIE) * The prices in parentheses are the prices excluding consumption tax.
TSITLTF  soin 005 T7A4KA—ILF JL—KF#FR—+h RC *XA7yoa>iNy R T—5—
Plug wrench w5 5052 500) | Fly wheel wrench Blade support RC mechanical cushion pad Puller
2513-026 [’
¥1,050 (1,000) (O
)
& S @
=
S \./
2513-052 ( > 7/Pink) ¥525 (500)
2513-035 ¥1,029 (980) 2513-039 ¥525 (500) 2513-062 ( % - O/Yellow) ¥525 (500) | 2513-034 ¥1,890 (1,800)
NyF)—=Fzvh—
Battery checker
* The prices in parentheses are the prices excluding consumption tax.
a-k 2 & By %
Code Name Rt £l Remarks
|. Unit price in yen
! 2515-219 RCYVIX4— 945 BhOBEEODPH UL —EICTEDE Ty VTAAN ) —F—
2410-003 ¥3.465 (3 300) R/C Glaster (900) A cleaner that includes wax that lets you wash off the dirt and polish all at once
— 2515-120 | RC7VA— R TL— 1,260 JO-I ILABRVLUICBRICHERERS T (BATRA)
RC XATvarINP R R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)
RC mechanical cushion band 515121 | RCEZ N EFLRTL— 1,890 BATT—CTREINE—REE
R/C Dust Blower Spray (1,800) A strong jet of air that blows away dust in a single shot.
2515423 | RCTUXZTL— 840 ENELEVWT YR, EEEICHOK!
R/C Grease Spray (800) Grease that doesn't drip. Great for vertical surfaces too!
37
HERDEFR Names of each component
T—NVTL—F
Tail blade
AZETAHF =T L —F
AL YTL—F Stabilizer blade
Main blade _ .
T=IVT =LA

Tail boom

A ra—%—~vF
Main rotor head

Vertical fin

T=IVT—=LTL—2A
Tail boom brace

Cabin

10




2. fHN

'#® Assembly

R 10F kv

1 .
Engine assembly
4 : I N
M3X6ILE A v 4
M3X6 countersunk screw
M2.6XECS -eervereereevemeereeerennas 4
MAXTOCS -eeveeererererrereneesenenens 2
© ([Jummm
M2XECS -eeeveeerenenernereneenenenens 1
EX 657K — b ceererereeraeernnnnen 1
EX 95 ball
M2F 7 B e 1
M2 nut
© 1
) AV VA iy AR 1
\FW G10X@I8X 15T «ovveevevnnens 1/

A\ i & caution

ATGANT v vy —

(LT IHED S DI AL TS

IS L E9, )

Remove prop drive washer, prop nut and

thrust washer before flywheel, clutch and

clutch bell assembly.
AT ANT v —
Thrust washer

*The prices in parentheses are the prices excluding consumption tax.

M4X10CS

Ay —8—7—1) =4z
(FAYAD)

Grooved starter pulley
Washer (included)

TIAFRA—
Flywheel

EX7—V 77y _—— |

EX cooling fan

M3X6lM Ay
M3X6 countersunk screw

7NN T—

Taper collar
FW ¢10X¢18X1.5T/@

(VAR D Ty x—IE
HHLIEA)
(Discard washer supplied with

engine. Use washer included in kit.)

T VL)
Engine (sold separately)

M2.6X6CS

Neaip)

2T 9F TV T
Clutch coupling

9T a—
Clutch shoe

TURTFYNLY TV ATIE)

Propeller nut (included with engine)

BHAE R NV 2 1d 150kef - cm T,
Reference value: Fastening torque 150kgf - cm.

DEDOFANERLEINTLI),

It is recommended to apply a little oil.

M2+ v b
M2 nut

EXg57K — )V
FW ¢1.7 EX ¢5 ball

2521 —0697]
#3X8XT1 T — 2532-015
#3X8X7 collar M3X15CS

YSIY Y YDA I3e3X8XTH T —
M3X15CSZE L T2, (BII5E)

: n A
e i AR (e
Code No. Name Qty Price (Yen)
71T — @3X8X7 315
2521-069 | collar g3X8X7 2 (300)
Fx v TAZ) 2—M3X15 420
2532-015 Cap screw M3X15 10 (400)

Use ¢3X8X7 collar and M3X15CS with
the YS engine. (sold separately)
A = & caution
T8 =NT—DAY v L \
FoBOMENELL LV X
I NHATTTLES v, ]
Install taper collet onto crankshaft 5— v—%5—
so slit in taper collar is not over Taper collar
crankshaft drive key groove.

©

11




BHS5E
Information
BaAMiRs (BEdkftitg)

* The prices in parentheses are the prices excluding consumption tax.

i 2513-035 |—

¥1,029
(¥980)

distributor for price and availability.

774K A—IVLF
Flywheel wrench

TIARA =NV FIRIY VDRI ATFy PRI, KO
LT H7200THATT,

30~90 77 ADeRR—BAY 375 —CTIHMPTHT I,

The Flywheel wrench is used to safely and easily hold the flywheel during
tightening and loosening of the engine drive (prop) nut. This wrench will fit
all Hirobo .30-.90 class helis.

[(fEAHI] 60~ 7 7 A
[Usage] 60-90 class example
+EL T
Cross wrench
M4X10CS

(799 F v 2—DRFHY)
(for Clutch shoe installation) IS4 KL =N LY F

Flywheel wrench

7T A4 RA =N
Flywheel

®© 2y Fra—EEELTWEAVEMHioT, Rivk 77 1%
A =V IT E5,

© TFEVYFEEFE ST, FI5A4T7Fy PERN BOLL) 95

@ Using clutch shoe screws, attach the flywheel wrench to the flywheel. In
this example use the 4mm holes and wider bolt spacing.

@ Hold the flywheel wrench with one hand and tighten (or loosen) the drive

nut using a cross wrench or similar as illustrated above. Tip: wrap the

I Y VIR OER B 2 TROTEZMIHATE Y T3, RIFTHMLZE WV,

Hirobo highly recommends the tools listed below for easy attachment and removal of the fan hub assembly. Please check with your local

I 2513-034 l—

¥1,890

T—7—
(¥1,800)

Puller

flywheel wrench with a shop towel or rag to cushion your hand.

T=F =37 ITARA =N D UL RANTRICER LT,
30~0 77 AORR—HAY) 3Ty —CTITHEHTHT £,

The puller is for safe and easy removal of the flywheel from the engine. This
tool fits all Hirobo 30-90 class helis.

(A HI]
[Usage]

60~ 77 A
60-90 class example

Hr oKL B

Wing bolt
PAZaE) M4X10CS o
Plate (799 F T 2a—DRfAY)
(for Clutch shoe installation)
TIA KA =
Flywheel

60~9027 7 A
For 60-90 class

®7I7vFra—kEELTWAYEMfoT, SL—1FE2T7 T4k
A= VIZIAT 5,

@ bEIFNVIFERLAAT, 79484 = Vx2l3TLET,
(FCHLERLVIFE, RYFETESATHLTLZE W)

@ Attach the puller’s plate onto the flywheel using clutch atta chment screws.

@ Turn the wing bolt clockwise until the flywheel pops loose. If the wing bolt
gets too tight for hand use, use pliers or similar to grip the wing bolt head

and turn carefully.

KA b
Point

crankshaft.

diagram.

TIARA=NIE, T IO LTRELZVE D IZE o3 CICHVTH I EHKRA Y P TT,
ZEMW T4V - VETERCIE L6, MOKHOEFT2°0.05Smm T ChIRED ) £ A,
It is important that the flywheel is assembled precisely centered and straight on the rotation of the axis of the engine's

Reference: When measured by dial gauge or other devices, runout should be 0.05 mm or less indicated by arrows in the

|
#EN0.05mmLL T —>§
Run out is

0.05mm or less

12




Attachment of cooling cover

4 N
M2.6X8TS-1 -eveveremereremeennens 3
M2.6X6 I T ATS-2 ceeeeevueees 8

M2.6X6 truss TS-2

O |

Q1) 2 Z77S8050 cvveveereeveruennnns 2
O-ring SS050
N

M2.6X6 b 7 ATS-2
M2.6X6 truss TS-2

M2.6X8TS-1

7 =077 7 YA —(R)
Cooling fan cover (R)

KA b
Point

OV Y7 A TRMET LD M2.6X6 b 7 ATS-2 0V ¥ 7'SS050
BIz0IfFHLET, M2.6X6 truss TS-2 O-ring SS050

The O-rings are used to bundle
cables together in a subsequent
procedure.

0') ~ 785050 ANF—Da—=Fi&
O-ring SS050 Governor cordes etc.

0') ¥ 7°SS050
O-ring SS050

g—=0 777 A=)
Cooling fan cover (L)

13

M2.6X6 I 7 ATS-2
M2.6X6 truss TS-2




3 Ty IN—=NT V) 2 JRIVE —ASSYDFEIL
Upper bearing holder assy assembly

Needle pin 3X14.8

O |

O 2 2SSO0 - vvvevevevenrnnnns 3
O-ring SS060

o,

Brg. $6XBI9XOZZ -evvevvvrevens 1

Brg. 910X@19X5ZZ «-eevevveveee 1

Brg. $10X@22XOZZ, -wvvvevvveens 1
. /)

4 N
M2X8 I T ATS-2  eoeeenenns 6
M2X8 truss TS-2
MAXASS evveevererreeereeresseseenaenes 1
O m
M3BX3BSS eveeeerrerveeerenrerseneesennes 1
FW@OX@8X0.3T -eveeeenvenernenee 1

(O
= FIVE V3X14.8 v 1

Ay =5 =TT
Starter coupling

0') ¥ Z7'SS060 \@L)

O-ring SS060

Brg. 96X¢19X67Z

Brg. 910X¢19X577Z
JEA
Press-fit in

| |
M2X8 I T ATS-2 %@/E\

M2X8 truss TS-2

0') ¥ 7'SS060
O-ring SS060

—— FJLE 3X14.8

Needle pin 3X14.8 ;

@

M4X4SS
e

M2X8 I 7 ATS-2
M2X8 truss TS-2

FEA

M2X8 I 7 ATS-2
M2X8 truss TS-2

JFEA

Press-fit in

FWg6X¢8X0.3T

ln O‘C_G_

79 vFx¥7 b
Clutch shaft

M3X3SS

‘é’/

Ty IN=NT ) VTR —
Upper bearing holder

KA b
Point

299 F w7 MEETFOH I35 <
$720) Y T EDRSHRVE)ITAY —
T =91y 7)) T ERAFTFTLES v,
Fix the starter
coupling tightly
so that the clutch
does not move
vertically, but
not so tight as 5
to squash the o]
O-ring.

AY—5—=Ho T )T
Starter coupling
M4X4SS
0')7'SS060

O-ring SS060

279F v Th
Clutch shaft

0" 7'SS060
| O-ring SS060

KA b
Point

Z=FLVELEZ 79 F v 7 bOHL
THEDAFITTL 728,

Insert the needle pin into the hole in the
clutch shaft, and fasten it so that both ends
stick out from the hole the same amount.

a

U7 IvFTxT L
Clutch shaft

—— NIV ¥ »3X14.8
Needle pin 3X14.8

| T—M3X3SS

4 2 Z—=A"T 2 TRIVE —ASSYDFEI
Center bearing holder assy assembly

M2X8 & 7 ATS-2  eveeenenene 2

M2X8 truss TS-2

Brg. @10X@22XOZ7, +vvrvevesenees 1
\ J

t % —Brg. BNV Y —
Center bearing holder

M2X8 I 7 ATS-2
M2X8 truss TS-2

Brg. ¢10X¢22X6ZZ
A

Press-fit in

14




5 FrEOXX 2 IN—DOEST FHULITARL N— 124 e
. . . Cabi ber L.24 i
Cabin cross member installation ebin cross memmber Rubber cushion
Bid = 2 o
Rubber cushion W ] e 7 A . . . . e
Instant adhesive Fr U7 0RRAN= 124 IR T 4 % I A
m HETHAELET,
et temporarily . . . .
M2 6X8CS J U ARXIN—L-24 Use instant adhesive to attach rubber cushion to the .24
FW ¢2.6X¢7.5X0.5T Cross member L-24 cabin cross members.
FY—=HTA K
Rudder guide \ M2. 6X8CS

. IS T T = A RR=2
M2.6+- A0+ —& Set temporarlly Rudder guide base
M2.6 nylon nut

FW ¢2.6X¢7.5X0.5T

7 A X IN—M3X34

Cross member M3X34 oy M3X12CS

Z>M2 640> Fh

M2.6 nylon nut

Wik i A 741

Instant adhesive

FW ¢2.6X¢7.5X0.5T

M3X12CS

Kji?)l‘é:f‘A/@

Rubber cushion

7T ARXIN=L-24
Cross member L-24

J T ARX Y IN—M3X43
Cross member M3X43

7T A X IN—M3X34
Cross member M3X34
M3X12CS

é N 21 A X Y IN—M3X43
@ w Cross member M3X43
MBX12CS veevverneeneenieeieenns 6
M2.6XECS +erveevververeemueneniuanne 3
© |
FW 62.6X¢7.5X0.5T wvooveven 9 One point
@ XY rORAR L IN—M3X43D FUFALTE IZ
foTxryCrof&s®INcE Ty, BIF
M2.6F A2 F Y b 3 AHRIZLDEATLEZE N,

M2.6 nylon nut You can adjust the inclination angle of the cabin by

changing the position of the cabin cross members
:I M3X43. Choose from the two locations below.

T HARAVIN=L-24 e A R
Cross member L-24 o o0 oo o

@ DC
T A XY IN—M3X34 -enee 2 o /’ =
Cross member M3X34 o © o O/QR o

©) Al ju o

7T A XY IN—M3XA3 oo 2
\Cross member M3X43 Y,

15




6 XA 27— LD
Main frame assembly 1

M3+ A b (A
M3 nylon nut (thin type)

717 —3X6X12.25
Collar 3X6X12.25

M3X35CS
FW ¢2.6X¢7.5X0.5T

FW ¢4X¢12X1.5T
M4X10CS
0 IR

) Set temporarily

IYVURIUR
Engine mount

5

Ve
@ EI AR MARAAAAAAN
MB3X35CS evevevevevrvemensunnenenns 15
@ Eﬁm Y1)y AT M3X35CS
MIXI0CS 6 Cooling stay M4X10CS |
% 71 7 —3X6X12.25 CNHORIIIAIEDEL,
@ ﬂ o Collar 3X6X12.25 VD THESA A TR
FN—Dd b ) AT E 3, T-ighten tht'ase bollts only loosely.
FW ¢2.6X¢7.5X0.5T «--veevve- 30 Please attach the washers so that the side Fix them tightly in procedure [L1].
|| with the taper faces outward.
AL TV— 4 FW ¢4X¢12X1.5T
m Main frame
|| M4X10CS
FW g4X@12X1.5T = coeveverenene 6
NI HHA
VN Engine side Outer side
@ I 5 /721K
N s "1 7 i i
Mﬁ_{‘j/j_‘yl\igﬂ ,,,,,,,,,,, 15 View from the side
M3 nylon nut thin type
AL T V= LAEERED LICEWT, KFE, BEZHLET, [7|TAS YA PEMEN, 3007 ) 27
D:D AL —=XIZHD Z L R L D44 Y 2 fithA E T,
BT —3XEX12.25 ceerereerrirnnn 2 Place the main frame on the surface plate and
Collar 3X6X12.25 adjust its horizontal and vertical position. < >

J In procedure |7 |, while making sure that the main
mast fits into the three bearings smoothly, screw
all of the necessary bolts.

R-LEDETPHICERSLZ L
The R and L sides must be matched in a plane.

16




Main frame assembly 2

4 N\
M3XBCS:erereerereenrnerrensrereanes 22
FW ¢2.6X@7.5X0.5Teeeeeee 22

Q | |

ANAZOAR)N—=M3X26--- 5
Hexagon cross member M3X26

Ol

Brg. 10X@22X60Z7Z --++veevvenees 1
AT
hN J

KA b
Point

A2 TL—LIFRPEEIL THY, 71— (CFRP)
LU TRODPWHEM D720 AT 5D E
BEETT DN HNES  Z D72 K AF V1358
BERARIT I AT o TLIEE W,

E /= e X 2 | BV i B SV e S
IREHHLTT S,

As the main frame uses the FRP, a softer material
compared to CFRP, tightening screws too much can
distort the frame. Tighten each screw adequately,
but not too tightly. Use the thread locking agent
even in parts where the nylon nuts are not used.

RN TR A Y IN—M3X26
Hexagon cross member M3X26

A X & Caution

922 Brg. 7K )V ¥ —
@22 bearing holder

- (E)
ﬁIJ( / (Note)
Front

WA HIENER L T2 v,

Be careful of the mounting direction.

Brg. ¢10X@22X6Z7Z

T
Pre-assembled

1 22 Brg. RV ¥ —
' 922 bearing holder

AT O A XY IN—M3X26
Hexagon cross member M3X26

T =7

LERDEAI D LI
VT EE v

Install it so that the side with
! the dent comes to the rear side.

M3X8CS

FW ¢2.6X¢7.5X0.5T

AN EA R L IN—M3X26
Hexagon cross member M3X26

FW ¢2.6X¢7.5X0.5T

M3X8CS

TF—=7L—1F<Y Y MR
N7 0 A X2 N—M3X26  Under plate mount R

Hexagon cross member M3X26
M3X8CS

FW ¢2.6X¢7.5X0.5T

F~7 Y MF

Under plate mount F

17




8 SWML /N\—D#H3T A = % caution
SWM lever assembly 120° - 135° TR PR RN E T,
Assembly is different for 120°
135°) > —S DFEES and 135° linkage types.
For 135° linkage
=
Right side .
EX ¢5F—)V
EX ¢5 ball
FW ¢1.7X¢3.8X0.3T
M2X6CS O\?\ SWMI LT L/S—
% O\j SWM aileron lever R A
/ M2X6CS Pre-assembled
EX g5 R—)V
@ EX ¢5 ball
EX gs il > N d FW ¢1.7X03.8X0.3T
EX ¢5 ball J N
‘ EN ILN—%—LN—
FW ¢1.7X¢3.8X0.3T ‘\ // Elevator lever
717 —5X8X2.5 °
Collar 5X8X2.5 N
Brg. 95X¢10X4FZZ N N
£ g Brg. 95X¢10X4FZZ SWMIJVH L /N —
M2X6CS PN SWM aileron lever
EX g5 —)k . FW ¢1.7X¢3.8X0.3T
Ve EX ¢5 ball & / oL EX 05—l
© (Jrumm FW ¢1.7X¢3.8X0.3T /@\ i >N EX ¢5 ball
N
1Y )7 (G 9 FW ¢1.7X$3.8X0.3T e, XA
EX g5R—)V A ~ )
EX 65— 9 EX ¢5 ball 717 —5X8X2.5 j
BTV e M2X6 Collar 5X8X2.5
EX g5 ball cs o
QR
© | B ¢5X¢10X4FZ; . /C’
............. Ig.
(FW 01 7X03.8X0.3T ?) FW ¢1.7X¢3.8X0.3T
EX ¢5FR—)
EX ¢5 ball =1
Left side
120°0) > r =2 D56
For 120° linkage
Eﬁﬂ )
Right side
EX g5 —) . .
EX ¢5 ball SWMI )L > LN

SWM aileron lever

FW ¢1.7X¢3.8X0.3T
EX g5K—L
EX ¢5 ball
M2X6CS
EX g5K—L
EX ¢5 ball

@/Fw 1.7X¢3.8X0.3T

EX g5°"—)L
EX ¢5 ball

FW ¢1.7X¢3.8X0.3T

T 3
Pre-assembled

Il XRN—4F—
Elevator lever

LN—

55 Bre. ¢5X¢10X4FZZ
17 —SX8X2 S EX g5F— L
ollar 5X8X2.5 ~ M2X6CS  /EX @5 ball
Brg. ¢5X@¢10X4FZZ M2X6CS FW ¢1.7X¢3.8X0.3T
SWMI)va L IN—
/» N SWM aileron lever
4 N > P
. , N
hm]mm]ﬁ] EX g5 —)V &
h%X6CS ................................ 9 EX @5 ball ™ < Ot J_FW 91.7X03.8X03T
FW 1.7X¢3.8X0.3T @2 NEEN EX ¢5H— )V
EX 95—l 7T —5X8X25 EX 95 ball
EX ¢5R =V o 9 EX ¢5 ball M2X6CS Collar 5X8X2.5 W
EX ¢5 ball K\
gwll 7X63.8X0.3T e 9 Brg. ¢5X¢10X4FZZ \ /O M2X6CS
S J

FW ¢1.7X¢3.8X0.3T

EX g5°87—)
EX ¢5 ball

=1l
Left side

18




SWM DIV—IQER{TJ' ) A 3z % caution
SWM lever installation S w7 hOCEBIADE SWML /S — 17

TMAX4SSEFIAA T T,  MAXASS  SWM lever shaft
Screw M4X4SS to the side

FW ¢5Xg7X0.1TZ i L TH5 O of the shaft which has the
AL ITHILTTL S, indentation.
Use FW ¢5X@7XO0.1T and install in a TLAN—%— L N—ASSY
way as to eliminate any play. Elevator lever assembly
M3FATLFob () oy o2 20 8—M3X26 AL F
FW ¢2.6X¢7.5X0.5T M3 nylon nut (thin type) Hexagon cross member M3X26 Point
M2.6X6CS FW ¢2.6X¢7X0.5T

FwW

SWML/N—RZ 7 —
SWM lever stay

BRG.

(FEA
(Already press-fitted in)

SWML/N—=2 %7k
SWM lever shaft

95Xp7X0.4T

95Xp10X4FZZ
)

FW ¢5X@¢7X0.1T

(©
©

O
O

©

O

M2.6XECS evvereerrrrrerraererenenns 2

MBXECS wevveveervvrverevnesresnesneeee 6
FW ¢2.6X07.5X0.5T -reveeeeeee 4

FW 85X@7X0.AT rrvvvvvssssnnnes 2

FW g5X@TX0.1Trreeseseeneeee 6

]
!
N IUARL IN—=M3BX26 - 2
Hexagon cross member M3X26

© [

MAXASS wovvvvvvvvsensssssssssnnneeeee 2

M3FATYFIRER] e, 2
M3 nylon nut thin type

T1 T = 5XTXKE evenreevenrueieninnnn 1
Collar 5X7X8
-

Emm ™

- FW ¢5Xg7X0.1T

A2 TL—LIFFRPEH L THY I —F
Y(CFRP)L ILELL THRODPWEM D72,
PVERMEOTELEE T HEMNAHY
I5 . 2D EAVITHELRM T
110 TLIES

Tz FAurFy M AL 2 W ETE 2
FAIOyIREHHLTT SV,

As the main frame uses the FRP, a softer
material compared to CFRP, tightening
screws too much can distort the frame.
Tighten each screw adequately, but not too
tightly. Use the thread locking agent even
in parts where the nylon nuts are not used.

717 —5X7X8
Collar 5X7X8

SWML/N—2 %7 |
SWM lever shaft

SWML/N—Z 7 —
SWM lever stay

T L AX—=%—L/N—ASSY
Elevator lever assembly
BRG. ¢5X@10X4FZZ  FW ¢5X¢7X0.4T

(FEATH) .. FWg5Xg7X0.1T
(Already press-fitted in)

A X & Caution

[E ]

SWML /N — X5 — OB E FW ¢2.6X¢7.5X0.5T

Mounting location for SWM lever stays.

FW ¢5Xg¢7X0.1TZH L TH 5 O
VL) ICHZ T TL 728w,
Use FW ¢5X@¢7XO0.1T and install in a
way as to eliminate any play.

1200027 — S
Olhs L) vyr—7
For207ikage 7 N For 135" linkage

FRATZ2ATYI2E—FDEILTICEHET
BAFFEIT>TLZEL,

Choose the mounting location according to
the type of swash mode used.

[

19




10 H—RKTI b AH7T MORST
Servo mount and mechanical mount installation

(© Gumw
M3X8CS - vvererevrveneneniiiannns 10
M3XT0TS coeeevreveeenenienieienenes 4
Mﬂ‘/flj‘/-}‘y]\%?jl‘l ............. 2

M3 nylon nut thin type

© |

FW ¢2.6X@7.5X0.5T «eeeveeee 8

(©)

\FW B3XGSKO. 5T wvereereeremrennee

TH—x% K1k
T‘J‘ L?L“C 2: é: Set temporarily
O TLIEE W,
They are to be tightened  M3X8CS
in procedure , after
installing the servo.

FW ¢2.6X¢7.5X0.5T

M3X10TS

M3F ATy (R

M3 nylon nut (thin type)

AN=<7 v b
Mechanical mount

FW ¢2.6X¢7.5X0.5T

Switch plate

FW ¢3X@¢8X0.5T

M3X8CS

SWMH—R~7 >~ b
SWM servo mount

M3X8CS

AT
Set temporarily

B4 —%

FW ¢2.6X¢7.5X0.5T

M3X10TS BTt
O TLIZE,
They are to be tightened in
procedure [34], after
One point installing the servo.
BIFHATERHERETS,

Assembly shown in the figure
below is also possible.

M3X8CS

FW ¢2.6X¢7.5X0.5T

N7 T A X IN—M3X26 (A7)
Hexagon cross member M3X26 (sold separetely) FW ¢2.6X¢7.5X0.5

T M3X8CS

20




I>T > ORfT
11 e .
Engine installation

© [Ehmmmm

MAXTSCS eevereereneeveneereerenenens 4
MBIXTOTS -eevereereremvereereereneneas 3
M3X10TS

KA b
Point

M4X15CS

Aiied
Tighten after installing
on tail boom

0T9FRNVET Ty T a—
DTk EbhE b,

Align the lower edge of the
clutch bell with that of clutch

hoe.
shoe o —
© o
©
(@) o —
. U

S=N T T =) T T AN
EML2WE ) ICETOMEZHEL T,
Adjust the vertical position of the cooling fan so that
it does not touch the cooling fan cover.

Iyl =N 0T T 7 AN
\ DRLEZ R, + T e T2
é l/\O

Adjust the position of the engine and

the cooling fan cover, then tighten the

SCrews.

21




12 || Z¥T 17X ¥ OEL
Landing gear assembly

MBXECS werreererrmeeresmeeessannes 10
M2.6XT0CS cvvverrerrerreerreeanenee 4
M2.6F A T2 F 7 b oo 4
M2.6 nylon nut
> ¢ ) (A — 4
Collar 3X8X7
FW @3XGOX 1 Torvvveeeereeeseeneeeee 4
(FW 62.6X07 5X0.5T oo 10 FW ¢2.6X¢7.5X0.5T

717 —3X8X7

Collar 3X8X7
FW ¢3Xg9XI1T

M3X22CS

b = M2.6 nylon nut
M2.6X10CS

M3X22CS

M2.6F A1 b
bR Es5%)  M2.6 nylon nut

Instant adhesive
AX YR, T Fvy T

Skid pipe cap b y

AFYRIAT

7 RINA R Skid pipe
Advice

M2.6X10CSIFHF DT XITIFEREL TSV A VD

Ay P —1272 56V T T T,

F72 AFYNT b AF XA T O B2 B

AR L TLES

Be careful not to screw M2.6X10CS too tightly.

When top of the nut line up with surface of the nut,

itis enough. Always apply quick drying glue

between skid foot and skid pipe.

AF b7y MIRMIBHE T 5L 2%y b T D

ORI DGRBS EDHIET,

ZOW IR DENG2 ARV TREZET TV

DL TLIZE N,

After using skid foot for a

long time, skid pipe may

become loose.

In that case, drill 2.4 hole

and tighten using screws.

M3X5SS

624 K
¢2.4 hole

VA AnvA %l

/ Under plate

v FW ¢2.6X¢7.5X0.5T

== M3X6CS

717 —3X8X7

M2.6F- A1+ vk

Collar 3X8X7

AFyR7vh
Skid foot

M2.6X10CS

>

A
2% VK AT
Fxv7
Skid pipe cap
e [ 4% 7 A1)

Instant adhesive

22




Swash plate assembly 120° - 135° CEAT BB RVMIHFBEVE T,

A 3 & Caution

135°0) > —S Dig4H

For 135° linkage

-

EARYMRIVIM3X17.255
Pivot bolt M3X17.255

© [

© (1

EX ¢5 ball with stand

© Cim

Pivot bolt (D)

O 1m

Radius pin
N

M2XOCS ooeeeevvvnrvrreenennnns

EHY b AL b D)o

FGOTAE Y s

© O—T@m )

EX 658 — VB eovvevreveeneen 4

Different parts and methods are used for
assembling 120° and 135° linkage types.

¥Ry bRV PM3X17.255

Pivot bolt M3X17.255 EX@5H — L&)
EX@5 ball with stand
SYUTAEY

%)/ N
&
Radius pin

YRy kAR PM3X17.255
Pivot bolt M3X17.255

M2X6CS

M2X6CS

EXg58 — V&)

EXg5 ball with stand

N

S

D
&
3

M2X6CS @ V%

YRy FARV (D)
Pivot bolt (D)

EX¢5+ — L&t
EXg5 ball with stand
Q M2X6CS

AT v v a T b= MREIYHNL K
Swash plate assembly (Pre-assembled into our factory)

120°Y) > —2 DigH

For 120° linkage

PAN

(O Cmo

© (1

EX @5 ball with stand

© Ofp

Pivot bolt (D)

O C_1m

Radius pin
N

M2XOCS woeeeeeeenrnrrernnanannn

EX g5 — WS e

YRy AR F(D) e

FGITT ALY v

...... 4

EXg5K — )Viaf)
EX@5 ball with stand

M2X6CS
YRy hARIV MD)
Pivot bolt (D)

M2X6CS &/ V%
\ J FTITAE Y
Radius pin

EXg5K — V&)
EXg5 ball with stan

»
o
%

S
M2X6CS N\
@

YRy bRV MD)
Pivot bolt (D)

Q

EE Y bEIL D)
% Pivot bolt (D)
EXg5H — L &aft

EXg5 ball with stand ‘yﬂ \

M2X6CS

ATy va T b= MR
Swash plate assembly (Pre-assembled into our factory)

23




P P e ) §F)

14 Main gear installation
4 N

© Epmm

M3.5XTOCS -ovvvveennnnienniininns 2

gscs ................................ 2

©  [Bmmmm

M2.6X10CS -oevvvvseverseimsnnsncinns 6

© [um

M2.6XOCS -evevevememereremeeinens

O |

FW ¢3X34.5X0.5T eeveveeveeene

O L[]

717 —3.5X5X5.1
\Collar 3.5X5X5.1

A * & Caution

AT AREWVSIEWE oY) Ef .7 b
Ov-%#EUM2.6X6CSZMfTITET

Pull the main mast up through the
mast lock and fasten with M2.6X6CS.

A VIR NE
YA bhav R T 5o E1F5,
W FWTFIT5S, Raise the main mast.
Completely lower the
mast lock. <A bOvy Y
Mast lock

L YAMPLTICHEOHFBVE,
Note: Make sure mast assembly has
no end play.

A< AR
Main mast

A= A
QO 5 Main mast
E|
. N
Lo N o B| I8ImmD R E M LT
iy -~ 7280,
Use holes for 181mm length.
&

glON— K7y YAy
10mm Mast lock clamp

F—har—2) s

Auto-rotation case ring

A FY99T
Main gear 99T

EX\AMV 7 A= a277vFASSY
(THHHIAL )

EX high torque auto-rotation clutch assembly
(Pre-assembled into our factory)

M3.5X10CS
\%

M2.6X10CS

YIRDBH BT
M3.5SH DAY
ZENTWET,

The hole for the
M3.5X10CS is on
the side with a notch.

T~

P A
717 —3.5X5X5.1 £ y M3X5CS
Collar 3.5X5X5.1 , :
| FW 03X04.5X0.5T
FW 03X@4.5X0.5T
\
# 7 —3.5X5X5.1
M3X5CS Collar 3.5X5X5.1
4 hoEol M3.5X10CS
ﬁb“&fﬁ?ﬂﬁi@—o < A I\L:'ﬁ%i}_\ﬁi@—o

Screw it in so that it goes 5/
into the hole on the Auto- Secon
rotation axis.

FF86T Screw it into the mast.
d gear 86T

24




15 r77j"\/:/17r7 I‘%Ba)%ﬂ_\-.l:
Washout assembly

A 7 & Caution

JxvarybhkarrO-i
T—LOREISGEERL T EEWL,

) Note washout control arm
orientation.
Brg. §3X@TX3FZZ wovvvvssssss 4
MBXLOCS weovvoeveererrreeeeerenrron. 2 =— ML E ~g2X11.8
M2XEBCS -eeevereeveneeruereneanenanens 2
O | T
FW 63X04.5X0.5T » Pre-assembled
’ ’ kv arTu bhTay s
Washout block N
EX ¢5 ;’]Q— ) 1PN 2 M2X8CS /Q M2X3CS & / Iy ]\ O— )7 — A
EX g5 ball EX ¢5F— L P Control arm
° EX g5 ball © EX 65K — L
N . -~ Brg. $3X@¢7X3FZZ EX ¢5 ball
Z—FIVE V@2X11.8eeenee 2 I Na—=)VT7 — LA / S
Needle pin g2X11.8 Control arm P FW ¢3X¢4.5X0.5T
N\ J ®/%
Brg. 03X07X3FZZ N\ 0D
0N FW ¢3X34.5X0.5T
% 1L
N R
4;5\\\\\\“ D)) N
) / /5 HlROBOD:{@gf)%ﬁ

M3X10CS v

—— FILE r¢2X11.8
Needle pin ¢2X11.8

A The side with the Hirobo corporate logo.

TV T AT — LP=25
Radius arm P=25

Yoke assembly

-
@ (o
M. 7XS5PH eveveveeerenieniesienene 3

© (mm

M3X6FK Y VAR b e 2
M3X6 button bolt

© |

FW 02.6Xg7.5X0.5 T w-vvevveeee 2

Off

Bre. @5X@13XAFZZ -wvvvvvvsvnnne. 2
-

M1.7X5PH

‘&V

try—¥r
Center pin

&
o
e
&
O

FW ¢2.6X¢7.5X0.5T

M3X6K % » KR b
M3X6 button bolt

EEZS

M3X3SS Hole

SSZ-NVA ¥~ K
SSZ-IV spindle

A Y PO LIZARICEDE RO TLZE W,
Please make sure that the M3X3SS is screwed into the hole
on the SSZ-IV spindle.

M3X3SS

M3X6K % » KR b
M3X6 button bolt

%A @/
~
/®\FW ¢2.6X¢7.5X0.5T

Brg. $5X¢13X4FZZ

SSZ-NAE v F)L
SSZ-IV spindle

G
(@,

SSZ-N ¥ ¥ 75— T 1480 —
SSZ-IV damper rubber #80

SSZ-NF v 8—F v v 7 </ M1.7X5PH
SSZ-IV damper cap Q

25




A—9/7L—RKFILE —EZDOEL

17 Yoke and blade holder assembly

A Z & Warning

Az

4 Warning

AECRI D TEYERICD T 2Oy 7H (FRESMT) 22HL.KFFKILMMEX10
%#40~45kg-fecmDFEDHFH TRV TUo W EREDFITTEEWL,

22Oy 7R EZRULED ST RKIVMD Lo EfED DTSN TW R >7-15E KRILE
DBERES ICLIBIBICEY . TU—RFRIVE—HBE . RET 2B ThdHUET,
Apply hard type thread locking agent to the threaded part of the spindle, and
screw the button bolt M5X10 tightly at 40 to 45 kg-f/cm tightening torque.

The fail to apply the thread locking agent or to tightly screw the button bolt M5X10
may cause the button bolt to fall off or accelerate its fatigue damage, which can
result in the blade holder falling off or flying out from the unit.

RITATICIEIMEX10RK 2RIV BATHWEWDE K

LTS,

F£7- M5X10 K22 RIVMEITERARIIC 1L T,
BAFRIVMIESBHOBIURTOIREERY K

BORERELVET,
Before flying the unit, please ¢

bolt M5X10 is securely tightened.

Also, please note that the button bolt M5X10 has to
be replaced with a new one at regular intervals.
When the button bolt is not properly tightened, it is

prone to fatigue crack and
damage.

heck that the button

can cause further

Q') ¥ JP-7
O ring P-7

TU—RFHRINF—ET—I DB XD HDHE

ANGEBE TL—RRIVE—DEEIKRIET, BT TL—RFIV

F—3ZXZ AN EICOAMMIZE DHEZVEHEL THL TS,
These shims are only for use if there is excessive side to side
play of the blade grips after this assembly step is completed.
It is normal to allow 0.1 mm of play. Using too many shims
will cause the blade grips to not to rotate smoothly.

DH MEALTEEW,

FW ¢8X¢12X0.1T
) 719 —12X15X5

"~ _ Collar 12X15X5

TGRS
Pre-assembled

TL—RENVF—
Blade holder

@6SNT v 7 A

Brg. ¢8Xg16X5—

717 —3X4X8.5F
Collar 3X4X8.5F

Brg. 4Xg8X3FZZ %
Yy kAL (D) ~

Pivot bolt (D)
Brg. ¢4Xg8X3FZZ -~

M3X12CS

" 719 —4X6X2 MB3XSCS
Collar 4X6X2

@5 drag metal

%

TL—= FAR—H—
Blade spacer

Brg. 8Xg¢l16 A 5 A b
Brg $8X@16 thrust

C\
IF¥FTUTT 4
R AL Mixing arm
Pre-assembled ((((’
- ~ i ~ FW ¢5X¢12X1.5T
@ [m AR 2 FNL FMSXI0
H T —3XAXE.SF weveeerreernnen 2 A 3 & Caution Button bolt M5X10
EY AL R o ]
ﬁgiig‘é‘uion t—)];lt b 2 Collar 3X4X8.5F HEDFENS NED ST
Larger hole Smaller hole
MBXECS -eevevereemererermerererneneens 4 OV % ZPT woereremeeesesseeon 2 -
@ O ring P-7
l%mmmm Wa§) R A
M3XI2CS -ooeeeenvrrrnrnrreeeeenennnns 2 TL—RRLy— VS Make sure to
EAR Y BRI B (D) eererrenes 4 Blade holder Grooves are inside |apply grease
Pivot bolt (D) Brg. 08Xp16 A 7 A h
Bearing ¢8X@16 thrust
KA b
Point
FW ¢8X¢12X0.1TFH# ) - 4
(for adjustment) T CORBFEHALET, (EvFAMI—2: £11°~%13°) ZOREZFHL T T,
J Standard: Use these holes. (Pltch stroke: =11° to +13°) Use this hole.
Brg. 98X@16X5A 7 A b woee. 2
Bearing ¢8X¢16X5 thrust
\ O

EyF ZAha— 7%+13°~+15°H§(”)7W‘
For pitch stroke £13° to +15°

26




¥ —V —EOHEAL

©

Brg. g4X@9XAZZ(JE A ) - 2

(Pressed)

Brg. g4Xg8X3FZZ(J LA ) - 2

(Pressed)
]

717 —2.6X4X4
Collar 2.6X4X4

© Cdlw

18
Seesaw assembly
(© gom
M2.6XBCS -oveveevermeniiieiinnnnes 2
FW $2.6X@5X0.5T - evveennceens 2

FW ¢2.6X¢5X0.5T

Brg. 04X@8X3FZZ Pressed
JEAT O
ERy AL R 7 € ‘\_/'
Pivot bolt 5X12.5XM3 0 ( @
A& { \ \\/—/
717 —2.6X4X4 /@)\
Collar 2.6X4X4 FW ¢2.6X¢5X0.5T M2.6X8CS

Brg. ¢4Xg9X4ZZ

SSZ-NY — V) —
SSZ-IV seesaw

Kl —v—%3a—

KA b
Point

71T —2.6X4X4
Collar 2.6X4X4

YRy MRV b
Pivot bolt 5X12.5XM3

ZITPAFITFTL7Z 3 v,

=Y —DRFEEICTEES LWL,
Note the direction of the seesaw.

14 \ 4
O’l\‘ ’/1 ° I\‘
NV

EARYIRIVESX12.5XM3 o 2 Please attach the seesaw to the yoke first. . v
Pivot bolt 5X12.5XM3 COREFMALET,
- / Use this hole.
AFZET7 — LEROHIL
19 o
Stabilizer control arm assembly
- N (B
©  ([Jrmmmmm
M2XT2CS -eeververermeveenenenenis 2
© [
MBX3SS eereverereermacienineneris 4
@11 X5y ao Tk
EX @5 — Vi f2 s 2 Stabilizer control arm
EX @5 ball with stand 2
T
M2y RV K i, 4
\M2 rod end Y,

M2X12CS /

AFET A —N—
Stabilizer bar

e

M3X3SS

AZEIAY PU— )T —

Stabilizer control arm

\
e

EX 95K — V512
EX ¢5 ball with stand 2

g/

AZET A —
ayho—)u
Stabilizer control

Ve

M3X3SS 43S T
g / Set temporarily
N\ AT VEARNyI8—
Stabilizer stopper
/ S /
3 - M2X12CS

25T A
Iy ha—=)vay K
Stabilizer control rod

N

rod

Stabilizer control
I

i

M3X3SS | get temporarily

AT EX R vIN—
Stabilizer stopper

AFETAW = a—)L TR (2 set)

! T !g:m

rod (2 sets)

‘ 30mm ‘

16.5mm




AZET L — NEDEIL
Stabilizer blade assembly

(© {mm

20

~

Y UNYRAZ) 2—M2.6X8 - 4 ANy A7) 2 —M2.6X8

Thin head screw M2.6X8 Thin head screw M2.6X8 ~

Q A ETAHF—=F v v TL20 2,

BFAHIZIE L THEIRL T2 &0,

Choose from the three kinds below.

M2.6F 7 b coveereeeeeeeieieieenans 4 Stabilizer cap L20 o e 120 125
M2.6 nut ‘ Standard
©m Vil <o 2T K
M3X3SS 4 Stabilizer blade
A < >V«va7u;—Mzm&--’4§ M3X3S3 §p
Thin head screw M2.6X8 \\g
=
AZEITAY—F v v TL25 —
Stabilizer cap L25
M2.67 v b &

A 7 & Caution

RAFER Py N=DFAICTEBRS S,
Note the direction of the stabilizer stopper.

AZETAF—/N— M3X38S AFETL—F
Stabilizer bar Stabilizer blade

AF ANy IN— Threads

Stabilizer stopper M3X3SS

7 IA NI ST RETT o
FRATHBIC Lo TBUFADRR EZ L TLIES W,
TIAMENZ03Y TA M ITILR B E D BT o

PR HE T AL BEENTNT Y ANENL R LBNAHNF
TOT, 774 MEIde47 TANTREEL TS,

The paddle weights are removable. Feel free to adjust the weights
to suit your flying style. Note that the 3mm lead weight may be
more difficult to remove after initial flights and may separate
inside the paddle when attempted to remove. Please make

adjustments to the 4mm brass weight after first flight.

MHDATEITAF—TL—-—F2AI T4
P N— T BEETRLARET, (GRH =)
WDIAEBNTLEE N, )

A=BOHHELF U175 &9 IChiE & %L
Qs

M3X3SSId I A IO RL E T

Thread each paddle onto the stabilizer bar until it
stops. Align paddles parallel to each other, but do
not overtighten. Measure distances A & B and make
the same. For the 490mm stabilizer bar, start with
A & B at 121mm each side. Secure 3mm paddle
set screws during final set up.

M2.6 nut
40 <
X

AZ VAN v IN—

@bilizer stopper
&

AL ¥ T A HF—IN—g4X535
Stabilizer bar g4X535

@37 T A b G
@3 weight (pre-assembled)

g4 LA b (HLZ )
¢4 weight (pre-assembled)

A=B=177~178

A 3 & Caution

AAESAY—=TL—RFONS X&), BOAIC
T—THEEBVTHREL TS LS,

If needed, balance paddles using a sticker or
adhesive tape. Add to the lighter paddle only.

——————— Q APEIAF-—TL—RLASET (-
Iy NA— T =L TTHL L,
The stabilizer blade and control arms must be parallel.




21

O—2—AAYRNE/ITAy>aT I EBIZAT Yy 27— FEBOEAF
Rotor head, washout, and swashplate installation

4 ™
MBX12CS eeverererererererereeenennas 1
MAXTOCS oeeerererererererererenenens 2
MB3XSSS ereerererererererereneeenenens 1
MBX14TS-2 ovveeevvrenieireniiinnnnas 4

I
1T —3XTX3.8S eeeereerenseneenens 4
\ Collar 3X7X3.8S )
K-1 | €EvFAg Ors
Fig. 1 At full positive pitch

Attach firmly

Ws720-21F%

5 S
Adjust the
length

TaANPTHELEVEICT 5,

Shorten
prevent

TYxAbuy R

Adjustment rod
2

I Adjust
the length

T

A
~

stabilizer control rods to
interference in this area.

WrIiLET,

A

TIVT AT =14
DI
Mounting
location of the
radius arm

ATETA
g purposes, please make sure to
Stabilizer bar reassemble the radius block

correctly aligned.

Y FHRTNNAL DRI L N—%
—H Lo rrunsiFnicy)
STHbAT v 2T v/)X—7L—F
.Uty vaTyharyhbo—)
7 —=A0OM2Oy KTV FIZFHH
HELBZWRRICT VY Aoy FoRE
BEFHLTLEZ v, (11-1)

95
swash
upper plate

B

AA'4BB'

: A

Drofgon, EzaEEr6R
T, H2OMERRICE B & I,
FYTATUY 7 EEFELTLES
A0S

% B, IERE R AR X S O RAT
WZEDFTFRVET,

Adjust the length of the adjust rod, so
that there is no interference between the
swash upper plate and the M2 rod end
of the wash-out control arm. (Fig. 1)
After the above adjustment, fix the
radius block so that the unit will be
positioned as shown in Fig. 2.

Precise phase adjustment is to be made
with actual flights.

ball of

KA b
Point

ST AT
Radius block \
q@i‘ 8 @
I &
M3X5SS A / o
(L. ;T ‘

Tighten it lightly after
adjusting the phase.

VTP AHETO -5 —

v FZ2RUL L7235
FIOTATAYy 7 TG

F =N

* When removing the rotor head
for maintenance or other

A7y a7 b—Fh
Swash plate

Wk ] ¢4 A1)

AN
Frame

Instant adhesw

TITAT =L AT =2 WU BB T —
3X7X3.8SIZ A Al e % A E & A
LR IE®THELNTLE),

When installing the radius arm stay, apply
some instant adhesive to the collar
3X7X3.8S for temporary bonding.

717 —3X7X3.8S
Collar 3X7X3.8S

O

M3X12CS

FITAT —LAT—
Radius arm stay

717 —3X7X3.8S
Collar 3X7X3.8S

717 —3X7X3.8S
Collar 3X7X3.8S

M3X14TS-2

M3X14TS-2

29




T — IV — 2O
Tail case assembly

O]

22

H

M3 AaFoh (i)
M3 nylon nut (thin type)

O |

717 —5X8X2.5
Collar 5X8X2.5

M3F A1 Fy MR
M3 nylon nut thin type

O

FW ¢5X¢7X0.1T
\(':ri)gl #% 1) (for adjustment)

T =7 —AR)
Tail case (Right)

A

¥ & Caution

Q

Brg. ¢5X¢13X477Z

717 —5X8X2.5
Collar 5X8X2.5

N

f

I

%

N T =) = (A TMIE)
Belt pulley (with attached shaft)
FAIL TNV R

Timing belt

KA b
Point

FW ¢5X¢7X0.1T (Fi%EH)

(for adjustment)
WA IRDHZVDL VG T]
728V, AT EHEMLRELRYET
Use shim only if there is end play in tail
output shaft after tail case assembly.
If used with no end play, the tail output
shaft will bind in bearings.

Brg. $5X¢13X477Z

T =V —A(L)
Tail case (Left)

)

WY
%] 5
Job
P

M3X15CS

scratch the timing belt.

BAIDTNILMEIRYEF Y FXEDF
U LEVWTCEZIY, WEORRICEY T,
To reduce the risk of damage, do not bend or

RIED

Set temporarily

M3X15CS

— ~ S -
o3 | | T7IVNT T2 TEROMNL
Tail housing assembly
/@ N
M2XECS -eveverereererererenenenenens 10
MBXOCS -ovevererenemreeieninaees 2
FW @5X@7X0. 1Toreeveevreenninns 2
FW @5X@7X0.4T - eeeenenenenens 2
FW ¢3X@8X0.5T - wxeverveernneeee 2
FW ¢5X¢7X0.1T
Brg. 65X@¢10X4Z7Z
Brg. 05X@10XAZZ, -revevernnens 4
ﬂ ]:[ ﬁ M2X8CS
09290
O [®)

s
Brg. 95X@10X4 A 7 A b oo 2
Bearing ¢5X¢10X4 thrust

@ Brg. ¢5X¢10X4Z7Z
Q1) 2 Z7"SS050 «veveereverenenniens 2 F—ITL—FHRL5—(A)
O-ring SS050 Tail blade holder (A)
/ M3X6CS
EX 65 R = VB cooveererien 2
\EX #5 ball with stand )

A‘}i,’é’: Caution
PNEED/NSTT NEDKENTT

Smaller hole Larger hole

M et

S
3 ) AR T

Make sure to apply grease  Tail housing

TN T T T
Tail housing

0') > 7°SS050
O-ring SS050

Brg. ¢5X¢10X4 A7 A
Bearing ¢5X@10X4 thrust

M2X8CS

EX g5 R—IVEHF
EX ¢5 ball with stand

F—=ITL—KFNF—(B)
Tail blade holder (B)
FW ¢3X¢8X0.5T

30




24 F—=ILEYFT L — DML EU > 7gl5

Tail pitch plate assembly E-ring ¢1.5
T—=IVE v F T L — bAssy [HH % ) L
Tail pitch plate assembly IV EFATE Y 2X11.6
(pre-assembled) F— ¥y FY 2z Grooved parallel pin 2X11.6
Tail pitch link
A7 4 Nl
Slide shaft

EV ¥ 7¢1.5

, T—IVEyFTL—}
E-ring ¢1.5

Tail pitch plate

IV ETATE Y 92X11.6
Grooved parallel pin 2X11.6

C ¢6Xg7X3

Brg. 66X¢10X3ZZ

%
S FW ¢6X@8X0.3T
TNy Ty Brg. 96X¢10X3ZZ N
Tail pitch link ‘ £ M6} v b (GHEY)
@\ M6 nut (thin type)
v

EY v 7¢l5 B7— LUy FTL— KR
E-ring ¢1.5 Double type tail pitch plate boss

®

o5 | | T VNI T TEORL
Tail housing installation
~ A X & Caution A & = Caution

Vs
B $v7 hOEHADETHORE, | [FLEvFHAFESME. 7L
Align tail housing with dimple on end EvF7L—bOEICIIERLIIC
Brg. gp4X@8X3ZZ -evereeeereens 2 of tail output shaft and fasten with BT T EE0,
@ M3x5SS. See diagram below. Install M3x6.3 guide pin into tail
%mﬁmﬁmﬁm ST pitch plate groove. Ensure
M2.6X8CS -vvvvvrerenenminensinnns 2 Tail housing smooth movement.
© [Jmmm M3X5SS
M2XOCS «evveerrnnmeernnnianannins 1 TV T =) =% Tk
@ ﬂmmm Tail pulley shaft
M3X5SS ceevrereerereremrennemensenennes 1
FW ¢g4X@6X0.5T «wveeeeeeivinnnnns 2 FW ¢4X36X0.5T
T—IWEvF 7L —bAssy e Q/
Tail pitch plate assembly 77 /f K ¥ M3X6.3 =)
EX 6578 — U coreeoeeseessoe 1 Guide pin M3X6.3 ‘ - Brg. ¢4X¢8X3ZZ
EX ¢5 ball @
M2.6X8CS | LN—HF—
C\ Elm Lever collar
HA FE I M3X6.3 woernnenne 2
\Guide pin M3X6.3 J
M3X5SS F—IVEyFLIN—
| Tail pitch lever

®\ EX ¢5 R—)L

(&)
EX ¢5 ball
&
‘ M2X6CS
—
< FW ¢4Xg6X0.5T Brg. 04X ¢8X3ZZ

31




26 F—IVT — LINA TEOET
Tail boom pipe installation

AT —IVT— 1737 L=805
Octagonal tail boom pipe L=805

LN
Tighten after installing
on tail boom

ATy Y —FVIT

Counter gear 18T

— LOREFHEHLET,

Use the hole on the top.

Counter gear assembly
e ™ gi%ﬁ'ﬂimﬁ .
o I:l re-assemole
AT 2 92X12 (SUS) ooveveee 2 h v H—EX18T
Roll pin ¢2X12 (SUS) Counter gear 18T
@ D O
F1 T —5X8X2.5 weererrrerevennins 1 s
Collar SX8X2.5 S vex2sus)
Grooved pin g2X12 (SUS)
H @ Brg. ¢5X¢13X47Z
Brg. §5X@13X4ZZ wwoovvevrrooe 1 ‘
N J @ 7T —5X8X2.5
| Collar 5X8X2.5
O
Y VI —=FEX T v T b
Counter gear shaft

‘ 7— )7 —1 —18T
S Tail pulley 18T
O

viﬁﬁ‘ ¥ ¢2X12 (SUS)
Grooved pin g2X12 (SUS)

32




F—JURILS — DRI

28 Tail holder assembly

o

T =T —LKRIVT—R

Tail boom holder R //
/‘,,

2,

0

(
T

ATy —FVASSY

Counter gear assembly

M2.6X12TS-2

Al VAT v

(@ (e
MBXI4TS-2 cvveeenreeereeinens 4 @ |
FW g5X@7X0.1T -vevvvevennenes 1
@ Gmmmm, (F#5 H)(for adjustment)
M2.6X12TS-2 oveveerereenenueuenene 3 Tail boom pipe
‘ H R RN
Brg. @5X@13XAZZ, -o-eeevenvueeeee 1 -
g | | SH—ay hO—LHA R Timing belt
@ [ | Rudder control guide
L ]
NI UAR IN=M3X26 - |
Hexagon cross member M3X26 )

A ¥ & Caution

i

Set temporarily

o

FW ¢5Xg7X0.1T(FH )
(for adjustment)

Brg. 5X¢13X4Z7Z

RN T ARX Y IN—M3X26

Hexagon cross member M3X26
M3X14TS-2

T=NVT =LKV —L

Tail boom holder L

1. 343NV ME. FSAN-&FT
BELT, BEUBVEEEICRYET,

2. NIV hDOEEAERIELET,

1. Adjust the tension of the timing belt
so that the two sides do not touch
each other when gently pressed with
a screwdriver or other tool.

2. Check the rotational direction of the
timing belt.

TV =) —
Tail pulley

YAV T =) —
Timing pulley

T—=IVT— LT L —REBOFHEIL
Tail boom brace assembly

29

M2.6X15CS oo 4 M6 1
@ @ M2.6 nut
M2.6F 7 F ceerreereeeeeeeseeeeesseee 4

\M2.6 nut

<

A

M2.6X15CS
IR F A

T=IVTL—=AF—=3IF)
Epoxy adhesive

Tail boom brace terminal

A £ & Caution
FT=IWT—LTL—RF—3IFNVEDLTIRX I EERATES
LTKESW, BELEVWSE., REBORRICEZHEFHY
i -3-0

Attach the tail boom brace terminal with epoxy adhesive.
Not doing so may result in vibrations.

M2.67F v b
M2.6 nut

M2.6F v b

M2.6 nut <>
37

LA A
Epoxy adhesive

M2.6X15CS

T—=IVT—=LTL—A
Tail boom brace

33




B2 > v DAL

30 Fuel tank assembly

A x & caution

Approx 6mw

10mm
100~ 110mm

2R & B Ras T B
Both of them should be bent
approximately 45°.

s

BELY © 7 FE) (K) e 1
Fuel tank weight

3

LS > 7 D) () e 1
\Fuel tank weight

WELY » 7 FEY) DOV
Fa—7 ORI,

Connection opening for the
tube with the fuel tank weight

#g(.ﬂ]i.lt(f)f:&)Aﬁ'JG):/ {J aAYFa—
TE6mmiZERAL THN—-TF 3,
Use about 6mm of the silicon tube
MBX20CS sorsessrsssssssssssssssssees 1 to cover the pipe at the A side to
prevent detachment.
Fj6mm
SUS/SA 7
FW @5X@12X0.8T -ovvevrevereeene 1 SUS pipe
@ H M3X20CS
\QQ; *
FW G5X@10X I Tewereererereeeenenns 1 \ . Large
A~ ks> s (TR RO) %
7 N Fuel tank (Top view)
\ /
MSF Y B e 1
M5 nut

X
3 o
yrrxw S
Tank cap
/J\
Small
Wk > 7+ E ) ()

Fuel tank weight

yoTII =T
Fuel tank outer ring

Wty v =y T
Fuel tank nipple

FW ¢5Xg10X1T

¢

V) aryFa—7¢23Xe3.6
Silicon tubing ¢2.3X»3.6

e

P

Q
S\ WELS Y s % T
Fuel tank cap

FW ¢5X@¢12X0.8T

MS nut

TR \MSﬂ“V b
One point

) aryFa—7¢23Xe3.6
Silicon tubing ¢2.3X33.6

Ry v o
Fuel tank

TR ANZE A T VA
Cabin bamper rubber K
WS > 7 FE Y (0N @
Fuel tank weight RN A
/

V=757
Reserve tank

BRI SA TORE I Y Y v OFEEL DY
X7I7—T Ly Ty —OfH, REHIC
FoTbRENEv, BLLTY DOFHA
EZL(MATIToTL L,

The connection of the fuel tubing to the fuel
tank may differ depending on the kind of
engine and/or use of muffler pressure.
Please carefully read the instruction
manual of each engine.

*The prices in parentheses are the prices excluding consumption tax.

N)aArFa—7¢2.5X05
(BI5E)

TTDF vy 755 ThEL TS,

Seal here with a cap etc. available at stores.
XTT—DT LT —N
To the muffler pressure

Silicon tubing ¢2.5Xg¢5
(sold separately)

BELT 4 vy — (BI5E) F7213
TWOTFY a4 » MEEZMEH

L. il ZE- T S,
Make a fuel filler opening using our
fuel filter (sold separately) or T-
joint hose etc. available at stores.

A
Q'ty

I — FNo. mo %
Code No. Name

BLIA i
(Bidkfmts) M
Price (Yen)

DR ARy 3= 7L
Fuel stopper etc. available

)3T a—7¢2.5Xe5X1000

2513-072 | Silicon tubing ¢2.5X¢5X 1000 :

525 at stores.

(500)

)3y F 2 —7¢2.3Xe3.6X1000

2513-073 | jlicon tubing ¢2.5Xp5X1000

1

525
(500)

LT DFXYTLY—
To the engine carburetor

7T
Muffler

34




D - i AL ) A AN
31 9 o’ 7 7 [/ AOD%E_‘L O{IJter side O{Ilter side

Tank frame assembly M 1) 422 ) W 1) 452 )
Quick drying glue\ Quick drying glue
Fid =T 2 910 S Fid = 2, 95 U
VHFE—TE Yy AT — YTl — A Rubber cushion ¢10 Rubber cushion g5 %
Reserve tank stay Tank frame X é I
A AP A PAZarA
FW ¢2.6X¢7.5X0.5T Main ?rame Main frdme

FW ¢2.6X¢7.5X0.5

D
M3X8CS 5
M3X25CS

L o

T4
[
T\\ﬁg it = 2010
ON Rubber cushion ¢10

FW ¢2.6X¢7.5X0.5T 7 1A X IN—M3X64

Cross member M3X64

717 —3X8X17 N
Collar 3X8X17 it T 4910
Rubber cushion ¢10 WKLY o
Bz T L g5 Fuel tank
Rubber cushion ¢5 STl

OS> U DA
Bk = 2 gSIXHUT 1T %
VEEH) A,

* Rubber cushions

@5 are not needed
for OS engine type.

Tank frame

0

0

FW ¢2.6X¢7.5X0.5T
0
oo
M3X8CS

0
Flidhe = 2 g5 )
717 —3X8X17 Rubl\Jer cushion ¢5
Collar 3X8X17 08Ty ¥ v O &I BHE T hgsid  M3X25CS
BT 0EEHY T A,

AT O AR Y IN—M3X26
Hexagon cross member M3X26

X * Rubber'cushions @5 are not needed for
A 7 & Caution OS engine type.
4 N
XA T =21
© [Epmmm i BELs >
Main frame \H Fuel tank
MBXECS -ovvvererererenrenseenenseenenes 6
@ Pt 2 — i
M3X25CS Rubber cushion .
AT L—LDOREBICEHIET L% IZDALREEERTESEL., 2270
(:) ﬂ MIERE (DAL TS 72 &,
Place rubber cushion into the hole of the main frame where the tank sits and
FW 92.6X¢7.5X0.5T -woeeeevee 6 bond them with an instant adhesive glue. Then install the tank ensuring the
@ H dimples in the sides of the tank are aligned with the rubber cushion.

JSANVIPED €1°): ¢ i LS 2

7T A A Y IN—M3X64 -eenee 1

Cross member M3X64

@ D]:H] V=78
5 Reserve tank

1T —3X8X1T eererererererenens 2

Collar 3X8X17

H:]: :| FW 63XgOX1T

V=T8I AT — s 2

Reserve tank stay

Q | |

ANFAZTAAY/N=M3X26-+ 1
\Hexagon cross member M3X26/ M3X8CS

35




32 F—IV 7 — LORST
Tail boom installation

© Bum © (@ (@ o1
JVE)- o TR 1 M3F AT T N o 7 | | M3XI2SERIMRIE v 1
@ = M3 nylon nut thin type M3X12.5 pivot bolt
M3X15C @ ﬂ © O@@W
M3X17.255E Ry MRV b 1
@ @nnnmmmmmmmmn\\1nnnnnnnwn| FW ¢2.6X37.5X0. 5T wveevnmeeee 17 M3X17.233 pivot bolt
MB3X28CS -vvvverersrsnvvvveenssins 2 | . .
@ @] A @ ! !
H T —3XBX1T wereereerersvereees 2 NATTAAL IN—M3X26 ---- 1
MBX35CS -eevveveereemeenemueneenes 7)
\_ \Collar 3X8X17 ) \Hexagon cross member M3X26/
M3+ Aa b (ER)

M3 nylon nut (thin type) FW ¢2.6X¢7.5X0.5T

w'l'g ’
N~ MO (@
Pl e —

=)

717 —3X8X17
Collar 3X8X17

M3X28CS —

FW ¢2.6X¢7.5X0.5T

il
S

M3X28CS

M3X35CS

N7 EA AL N—-M3X26
Hexagon cross member M3X26

M3X8CS

A 7 & Caution

FW ¢2.6X¢7.5X05T [ IOWAHETFICE D LI RBIORX 2 N— R
FTL &L,

Install the hexagon cross member so that the
lower side of the cross member faces downward.

71 7 —3X4X8.5F
Collar 3X4X8.5F

Brg. g4Xg8X3F

717 —4X6X2
Collar 4X6X2

Horizontal ,

8

M3X15CS :/J
P A ;

M3XI125E Ry bRV b

M3X12.5 pivot bolt F IS S F— XA S
T8 =) ¥ 7 Los— T M3X17.255E K v N b Tail pipe Tail pipe
Rudder link lever (pre-assembled) M3X17.255 pivot bolt




EEORT

33 Tail fin installation

5

AR ARRRRRMMMAAARRHN

0 E

M3+ ATy b
M3 nylon nut

M3 A1 F kil
M3 nylon nut thin type

©

FW ¢2.6X¢7.5X0.5T

©

717 —3X8X9
Collar 3X8X9
-

Q. 4@?\ 3
&N AN
# 5 <3X8X9 \\%“‘
Collar 3X8X9

o

Bo® 577 2 SMZIT £,

The side with protruding surface should face outward.

I
- FLT—LTL— A
& Tail boom brace
S
T

FWg2.6X¢7.5X0.5T
M3X25CS

A‘}i = Caution

BENYFLDIETHOL YIRS
L ITHAFHTFTL 723,

Install the lower horizontal fin band
as shown below.

T T —=LTL—A)NY FQU) C
Tail boom brace (U) \%

r\\\
)

)
&

M3 nylon nut

{

BT 220 —7
Shock absorbing rubber sleeve

EDLS R/
View from above.

( ]

. ERENEEA
FEEEHE Vertical stabilizer

Vertical stabilizer

D

FW az.aw.sxo.wﬁ\
M3F ATk (ER)

M3 nylon nut (thin type)

PifRT 62 =7

Shock absorbing rubber sleeve
M3X15CSZHHAATHRDIN LS EET,
Tightly screw in the M3X15CS bolt so that the
rubber sleeve is squashed as shown in the figure.

" M3X35CS
Egom <= &
Y |
Inclined FWg2.6Xp7.5X0.5T
o |

F—=VT—LT L =AY F(L)
Tail boom brace (L)

FWg2.6X¢7.5X0.5T

M3+ A rF vy k

AUREVE RS

RIMLLTLZE 0w,
Round off the edge of N
the hole using a file, etc.  F

M3FAuFh
(GHiA)

M3 nylon nut
(thin type)

37




Servos installation

H—RAT—HI2
(7 N Servo stay H12
M2.6X8TS N T A e 8 ( |!\||||\J!|l|!ﬂ||ﬂ|!!|!!|l! i
M2.6X8TS truss 3 g J 55

M2.6X16TS (FEEAL)-wvveeees 12
M2.6X16TS (with washer)

O N O |:|
F—=FRT L — b 18
Servo plate

© [Emmmmmm

M2.6X12CS ovvveevesrsnssnnssnes 12
(= RTL—M2MUIEA TG &)

SWMI servo
(ZINWVHEZ T AN
(To the aileron channel) @%

HF—K7TL—}

(When using two servo plates) S < P Servo plate
\ J M2.6XSTS b 7 24— \#, = @/ M2.6X10CS
M2.6X8TS truss :@ﬂ!‘ I,E
ATy kA=K SN ' X
BT Y —FlckoTT7L—AET Throttle servo 5
WAk T2 B aE, W — Ko TR ~ ' 2y

-
ZHID Mo TS, | % f
If interference may occur between the N ‘ g

servo and the frame, scrape the shaded
portions off the servos as shown below.

M2.6X16TS (JE4:1))
M2.6X16TS (with washer)

SV derver . H—FAF—HI2
SWM3 servo 7 <
\ / (E9FF XN > Q} ~._ Servo stay H12
(To the pitch channel) ) .
>
- /

) KU F b
gwm%% —R Servo attaching nut
Servo
(ZLNR—=F—=F v AIN)
(To the elevator channel)

M2.6X10CS

M2.6X8TS k 7 A
M2.6X8TS truss

Z—FnrvarH—FK

Needle control servo

|
|
Yoo |
|
|

Servo plate

M2.6X16TS (Eﬁi’\ﬁ‘) Rudder servo Servo plate T7varo=Z—Flartua—)LLnN—%

M2.6X16TS (with washer) ‘\ M2.6X16TS (i) WU T B4

. : These are to be attached when a needle control
AL M2.6X16TS (with h
'70/'-" 1 - tl\ N2 (_Wl v_vas er_) ] lever is used (optional).
ne poin - T

. _ ap M26X12CSE AL IS,  yosr—yuyF
*j':ﬂ‘oéﬁ(hi’)—c‘iﬁ_'**_/ Use M2.6X12CS. Liniage ro(/i ’
DEIHFEEIET, PRk —
P—RTL—NCHBLTEED,  Senohom G T
The height of the servo horn is o P - Parallel
different dependi the  smoone R
ifferent depen lng on the Servo plate =i AN
type of servo. Adjust the Frame
height with the servo plate. +F—KR7L—}h
Servo plate —
(F—FRE=>D
5 SRV A) = . . . .
(If the servo horn = RE2EP L2, 65SR—=NV 2 LA TRty b7 L — 4
is low) REDOY —RICTFHL BV L E2ERLE T,

THT2HEE, A VLY AVETH > TSV,

Make sure that the screws and nuts for fixing the ¢5 ball do not interfere
with the frame or the adjoining servo when the servo is moved. If
interference occurs, file the threaded portions of the screws.

38




Gyro mounts installation

© (s

MBXTOTS eeverevererereerenenennene
\

YyAmaxy st
Gyro mount

M3X10TS

39



36 SEH. ¥ v 4 OO A * & Caution

Receiver and gyro installation 527"&,@5 WA BETIC, BYURUBAOFAEEETHCRER-
TLFEEW,
g s e . Before adhering double sided tape to any mounting surface, clean
X & Caution the area thoroughly with alcohol or similar cleaning solution.
e Ou Y —BIEBAFAN B T,
v 4 ODREHBRICH > TRAT T A&, A = = caution
Gyro sensor components should be installed as per the — - — - —— - -
directions according to the manufacture of your gyro. RfEMELEN YT J— EEWMTIHBME. ARV ICIHAH, N
Be sure to check the gyrols directions for proper YRETUL-PWEBAELTLEEL,
operation and set up. Be sure to wrap all radio gear in protective material and firmly
secure to mechanics. Hirobo’s optional protective material with
securing strap is highly recommended. See part #’s below.

e A *The prices in parentheses are the prices excluding consumption tax.
e - - PV
o 2= o g BEC| g
Code No. Name Qty Price (Yen)
Wit 7 — 7" (Hl56) 513052 |RCAHZ v azsiy b (Ex7) 1 525
Double side adhesive tape 513-05 RC mechanical cushion pad (Pink) (500)
O RCAHZ v 3y bk (¥4n0) 525
7 2513062 | RC mechanical cushion pad (Yellow) 1 (500)
- FEMM S 7 ) —
yxAurys SERE Receiver battery
Gyro amplifier Receiver

A F 7 L=}
Switch plate ZA0FH
For switch

ARV (HIFE)

D)7 K
© o \ /S

& &
T

o >
o[,  Jo

—
FX—Vr T T~ T
For charging adapter

LT DI EIANT I %=L T
BB >ENLET

For tidy wire arrangement, insert
charging lead as shown.

@

N
ng

)

/\% s

0y

AA T
Switch

N
A4y FRBOAT
Switch mounting screws ZA v FTL— |k
Switch plate

s . *The prices in parentheses are the prices excluding consumption tax.
A2 Y2079 GUGEEET 2701 Y Yty sy

Cable tie R B e = 2— FNo o A E AT
XYY UR—TL MAY L2929 FEF— 2k —5%T | Code No. ””Namf' ij‘ (Bidkfiitg)
Cabin damper dubber BHEVRDLZE N, Price (Yen)
S Cable tie mounting points (as illustrated E AV AV AT A 420
-~ S below) are provided in main frame for 0412-166 | Cabin damper dubber 4 (400)
o B A neat and tidy wire routing.
o A “0 (0 5 N * Cable or wire ties are available at your GO, © X, Y, .Y ) o
U © 2 hobby shop, hardware store, etc. o X ° © o 5 3 H
o %0 /A % JRELF 2. — T M © o oo’ Y510 o
Fuel tube °Q
o o <) <)
o © 9 o o & . ?@ 0 O
L F o ——\[°
-0 X o Yo} S
) Q 2 o ° Qo fo)
[¢] [¢]
) g g 0 O 8 8 5
o o)
o 8 2 8 . . e as o
o, 0 ){/f/¢7l/fi\ -‘H'ffl<7l/f%\0)¢10/\bal ‘/"(”fU . ( (A Q
2 Ch—Rh Loy = N, MEF2—TELET LT o S
o ° @0 23hFLFIvId, o ) . © S —e | ©
G E7-. MIED0I2-166% ¥ ¥ ¥ ¥ 28— Th kidwik o(J 5
: O Cins ZEbCa 2T, ;
° ° ©0 For tidy wire installation, routing holes and mounting points O o 0@ o °
©__Q are provided in the main frame. See below diagrams. When o
T oF o routing wire through illustrated main frame holes, use of = T
&% \ FNF—Da—F 0412-166 10mm cabin damper rubber is strongly / V4 %%

recommended for wire protection. SR E Yy T PEF 2 — 7
Cabin damper dubber Fuel tube

40




AEROMAATE &

37

— ROEMERERE

Transmitter initial settlng and servo movement

VY AE—FTIR, ATV a3IF P U0 D0OEEEDOY
E#M%f¢o

SIFN =V T )y N ETRD o, HiEERO T
—7/—b%% IR EROMMHELTITNE T,
P73, 74D T — % ¥ — "2 BEILT— ¥ 2 AJILTLEZ &,

A
1

7

Swash mode requires the initial setting of the transmitter for swash mixing.
This section explains the initial setting of the transmitter in accordance with
the data sheets of each manufacture's transmitter in order to carry out the
presetting of each linkage.

Refer to P. 73 or 74 data sheets to input the data.

EvyFh—J. 20y ML H—TOADILWN THEIHEVET,

Inputting the pitch curve and throttle curve is carried out in

FICEYFH—T, 20y bIVH—T2ANTBE, Y—Kk— Inputting the pitch curve and throttle curve first during a servo
BEAOEE, —a2—FIUFThd2EZhdHUET, horn installation may shift the neutral position.
EERICT -2 EANT BBE. ETRIICRE 's [135°0B&
BRITR Ty 2814 TE&RBIRL TS &L, - For 135° linkage
Before entering data into the transmitter, select BE (135

: ’ Nose FIE1ADZT v ¥ 1 F— FIEEED RV 23R EH D
the swash type on the transmitter. ELE ; PECT, (PO
KEORAT 9325 4 FEED LS 127> T EF (135%) A transmitter with the swash mode function having
The swash type this model is shown in the illustration. 101 A a front and back ratio of 1:1 is required. (See P. 9)

120°DHE
For 120° linkage

AIL

— ROB)VEMERY  Setting and Servo Movement
7O ROMYRENTHFALZ S, F—RIIE L W FRIZEET 500 F
v 7 LELE ) R — K= aflilsl, Bi<mEssbhr
DeF LY ET,

After the transmitter initial setting is completed, check to see that the
servo drives in the proper direction. Temporarily attaching the servo horn
facilitates seeing the driving direction.

—F F—Rk— 2 OH RS A AT
TN MODE I Servo horn movement Check points
e H H
Aileron |] |]
ATy vaF L= EHRAHPLRIR
T Back view of the swash plate
Tl N—F— AN ey e Hii
Elevator ﬂ I] I] I] FrH(I)Jnt
ATy a7 b= bEENSHZ™
Left view of the swash plate
7 NN e o Y
W | P e
H H ATy MU —K o
2 - % % Throttle servo o 8
2y h) NN e o Y
Throttle " I] I] " s O
&) 7 = 0 AWy ML LoN—
_ [0) n < C Throttle lever
A A Rudder serve
udder servo @)
_ (] [N [l [N
57— ©g | €10 <
Rudder = = = =
[y = 2=y 4 - == RNl ari—K
==V %E%?%;@ RV 2 =5 Reedle control servo
ﬁee/dl]; ljl;r} Ll Assign to an arbitrary volume of
ontro the transmitter. ——FrariLN—
Needle control lever

HEBEH KL EXE H— RO EIEH A o TWET o 208
B BB TIN—AZM T O EELTL L) TVHY (L R—F—,
YT OBGEIEZOMICIF L S EORENLEERNET, (FRERKD

SHHEESREZ Ly T4 L TLIZE N, )

‘When the movement does not agree with the figures, the rotation direction of
the servo is reversed. Adjust the rotation direction with the reverse switch of
the transmitter. Besides that, adjustment of the mixing is required for the
aileron, elevator, and pitch. (Refer to the manual of each transmitter).

41




38 O—4—AAy RFRYDY > Fr—241
Rotor head linkage-1

@amm

M2 Y RL Y R o 8

\MZ rod end

Vs

YyFay |
Pitch rod

NE A=A

Mixing rod
IF¥vrrsay N
Mixing rod
O
Yy Foy K
Pitch rod
0(\;-(
I
A * & Caution
EyFay FQtv b) M2T v RTY F#%%4mm TJL—FNER{F#H. EBICEYy F%
Fitch rod (2.x00) 2 FLTHRLES, B> THRREITVET.
12mm / Cut 4 mm off the M2 rod ends. Actual pitch settings are made after
attaching main rotor blades and
T — ZZ :E during final set up and test flights.
F "é- Mixing arm lengths should position
?mm mixing arms “level” at a 50%
) zémtnyy v ]\ff transmitter pitch curve setting as
#)28.5mm utsmmo shown in diagram.
Approx. 28.5 mm Lengths specified are for initial
setting only.

IXvrrT—Luy FREy by kg2 7 v Ay (RIEASREOTR) 2 HLET,
Mixing arm rod (2 rods) Use the strengthened @2 adjust rod (silver surface).
85mm

< £>—h oo o
O AR I 111 1171 I : O

#769.5mm  Approx. 69.5 mm

A
vy

4




A—4—Ay FEYDY -T2
Rotor head linkage-2

Y A VA s sEZ
\M2 rod end

SWMI)NEO YL IN—/ATy 2 ay RN
SWM aileron lever/swash rod

\ng

DN N ZH))

2 ooy h
\§ ﬂ.’ SR
s =

: / 2
lé 17‘7*‘/17%—% \gk,& %éﬁs@l

(o
S

f
Swash plate "\&"\) \'\I
Y é’\\d’ N
A R 8' 1™\

SWM7 1> hLN—/
AT v auay K
SWM front lever/swash rod

SWMINI Y LIN—/ ATy 28y R

SWM7H Y FLN—=/AT vy ady N
SWM front lever/swash rod
45mm

o I— .Y

: [-JMY LAND O

#928.5mm  Approx. 28.5 mm

SWMI )V YL N—/AT v ady FRtv M)
SWM aileron lever/swash rod (2 rods)
45mm

#728.5mm  Approx. 28.5 mm

SWM aileron lever/swash rod

Point

Ao THREEZTVWET,

readjust.

TL—REfR, RBICEY FZE

After having installed the blades,
measure the actual pitch and

43




40 | | SWMDU 27— -1
SWM linkage-1

4 N
(oo SwWME v FO (2t v 1)
%X6CS ................................ 2 SWM rod D (2 sets)
135° D4
EX 657K — U vevevveesrvreeersssns 2 For 135
EX ¢5 ball | 100mm
i T m = ) ()
M2F Y B e 2 , i
M2 nut F186mm
Approx. 86 mm
@ 120°0 556
For 120° . . N .
M2 Y RZY R oo 4 1200084137 ¥ v A b E vy FEll2mmfEE 3 OH] > TS,
M2 rod end For 120° linkage type, file down both ends about 2 mm.
(96mm)
\mej """""""""""""""""" 2/ O g 1 ]
F180mm
ZOR= VPO — Rk Approx. 80 mm
— 3, YA EEAEL
TLZE
Be sure to use the circular servo
horn shown below after this
page.
il
ST
M27 > b Pk © © Y
M2 nut Servo horn
? FWgl.7
c\ /
O
2N é ‘g‘
o / Q.
2 %%
. 2N
EX g5~ — v
EX ¢5 ball
M2X6CS

F—FRIHEDOAY

Screw included with servo

/ [

E— NI E— NI
MODE I MODE II

HEERD AT 4 v AL
Position of transmitter stick

EEWEDODAT 4 v 7B =2—= I VT M) LHP=
2T NVOEE, FOROLHIICHRDLHIZHE Y
F?ﬁé%%%biio

p=3

2

EEROEYFH—TOHREIIS0%MLBE L X
T, BT —42—>—bDTOT I LIRZDEER
TIANZLEEA,

When both the transmitter stick and the trim are at
neutral, adjust the length of the rod as shown in the
diagram on the right.

Note:

The setting of the pitch curve for the transmitter
is 50%. Do notinput the program in the ==
attached data sheet at this time.

44




41 | | SWMDU > r—2-2
SWM linkage-2

4 N
O [Jrmm SWMUE v @ (2t 1)
M2XECS «ovvevereeverereerererniennas 2 SWM rod @) (2 sets)
135°D & 85mm
For 135°
EX 0578 — )b ceveerenerernnnnnenee 2

EX ¢5 ball O I im I
B #765mm

Approx. 65 mm

Y A 2
M2 nut
1200054 N . AT .
For 120° 1200054137 ¥V v A by FEIHR2mmEE T OHl> TS v,
i . For 120° linkage type, file down both ends about 2 mm.
M2y RV R e 4 85mm
M2 rod end
(81mm)
© 1 O oI I T
FW @1.7 eveeeevemieiesnnscinninnnians 2 ! !
#759mm
~ ~ Approx. 59 mm
M2+ v b
H—RE— M2 nut
Servo horn \®
- FWgl.7 N
\@/® )
/@Y
o
/@ EX g5 — L
M2X6CS  EX g5 ball
KL b =%
Point =B h &)
T,
P KRR — U DBI T AR N— EC _L.LLJ|~A~ QI
FHTLLIITLELY —KRE—r 7 0 QY
D X 9 12Hl - T L&, )

If the servo horn interferes with other parts Q\
of the assembly, please file it down so that

it looks like the picture below.
\‘

SWMHE v

SWM rod 2 \m

4/

/;

F—RIHED LY

H Screw included with servo

£— NI T— FII
MODE I MODE II "bg%_} I
HEEBDOAT 1 v Z L ] . .
Position of transmitter stick i 90 PE
Q‘ Nose
EEROAT 19 7 D= 2= R TNT R AN= R W —
2= M NVOW, FOROLHI RS LHIcay
FORSZHELLI T,

)
REBOEY FH—TDHEIIIS0%LBEL %
T, AT —4—2—bDTOT I LIROBER g

TIANZLEEA, ——--—-—T?'—-_L ————— e _-_:!f};_ﬁ___-_o%_;_‘j ,,,,,,,, —
When both the transmitter stick and the trim are at ‘@A lﬁ 7\ 0 f\\ % % ﬁ\\/ \ o IlSmm
& 7 o 5 - =

neutral, adjust the length of the rod as shown in the B s TS e S U T AT T fismm
diagram on the right. L0 @ \tﬂ o Sw r\ﬁi—""\o/ﬂ( N 2% AOH‘ ‘ ‘

) J©\90°

Note: g Te e oS ]
The setting of the pitch curve for the transmitter Q © © 90 ==L
is 50%. Do not input the program in the 2, S Qlo* 0] 1000 o

attached data sheet at this time. \
T | A A

45




42

SWMD Y >4 —2-3
SWM linkage-3

SWMI v K@ 2+ )

FWegl.7

=

KN \@/® 9
I

. SWME v K@
EX ¢57K — )b SWMrodj@u 0 F—RIZFHED R Y
m2x6Ccs  EX g5 ball Screw included with servo
i@l @ne
E— NI E— NI
MODE I MODE II

EEEDOAT 1 v 7 ALE

Position of transmitter stick
EEWDOAT 4 v 7P =2 = T IVT ) A=
2= FITNVOE, FOROLHIZRLEH)IcE Y

FORSZMIELET.
%)

EEROEYFH—-TOHRE
T, BT —2—>—bDTAT S LI DER

TIRANELEEA,

When both the transmitter stick and the trim are at
neutral, adjust the length of the rod as shown in the

diagram on the right.
Note:

The setting of the pitch curve for the transmitter
is 50%. Do notinput the program in the
attached data sheet at this time. T

CIEPAL

Nose

250% B L & O |
vz

W 8

A
N O ‘ 09 o
UL\ T @ 5
7 \Q‘y 2 R Y
V/A\O,\ng m,ﬁ,,é—,iﬁ,, ,,,,,
&
-~ ,_, OO

SWM rod 3 (2 sets) | 120mm
135° D4 — —
For 135° PR 11 i S O
#7107mm
Approx. 107 mm
120° D54 1200056137 Vv A PRy R EARZnmARE T OHl> T ZE v,
For 120° For 120° linkage type, file down both ends about 2 mm.
120mm
(116mm)
#7101mm
I Approx. 101 mm !
s N\
© [Jrmm
M2XECS eevevereeneerenreenereneas 2
EX 6578 — )V cevrereevereeeeninen 2
EX ¢5 ball
M2F U B i 2
M2 nut
M2O Y FLY R 4 = 91@
M2 rod end | 7 > -
o | O ™
FW 31T eeeeeeeerereereeureeaereenans 2 W )
\F .
M2+ v b
H—Rk— M2 nut
Servo horn 5
-

A5 /72X

Front view illustration

.,

46




43

20y MLDY 2o —

~
~

“4)

=Rk — Assy
Servo horn assembly

Throttle linkage
4 N YSTU YU REH SRS
© ([Jumm A, ATy MVLS
M2XECS -vvovervenrenesnnsnseeninns 1| —&Frv 7Ly -
7T —3X8X7% AN T
BT RS,
EX 6578 — IV crevvrverererinerenennns RB%%g _
EX ¢5 ball When using YS engine,
install collar 3X8X7
@ B between throttle lever and
carburetor.
%%i—ut/ B o, 1 Refer to page 13.
M2O Y FI Y F e 2
M2 rod end
FW @17 eeeeeeeeeeineineineeneeees 1
J
M2+ v b A FWgl.7
M2 nut N @/
@ 7& i
3= ok — ) %%
Servo horn EX ¢57F — )V
EX ¢5 ball M2X6CS
ATy ML N—

Throttle lever

7

Screw included
with the servo

E— FII
Mode II v

B 7170 |
Towards the nose of the unit {y{f o O
p R /=

ATy MLy R
Throttle rod

V=R OARY

A0y hyay R
Throttle rod

70mm

I

T
#153mm
Approx. 53mm
IV VOB o TEEPEILLET,

Length can vary by engine manufacturer.

(D) EEHDOAT 4 v 7 pHHLO L & WO X9 R AEBRIC % BT — Kb
—YRUATY bvay FERELET,
With the transmitter stick at neutral and throttle trim high, adjust servo horn, throttle rod
length and throttle lever position to match illustration below. Most engines have helpful
carburetor marks for set up.

E— NI
Mode I

E— NI
Mode 1T

2) Fv 7V —KIEOPROHEDGFS0% T, 20 & EROMERIRIZE
25901220y VLN OREEAFEL TS,
The carburetor’s middle marking represents 50% throttle. When carburetor barrel
is set to 50%, set throttle lever position to match the illustration above.

LN=%EOTWwL AV IEF Y F2WDHDT,
Fr7Ly—u—y—ONEERHELIT,
Loosen nut or screw on lever to adjust carburetor rotor position.

i Ay MVRE
ol ]\n/g‘ﬂ p%ﬁsitif)n Thr

Throttle opene ottle opened position
50% . ! 0% FxTLY—
Ay MR " Carburetor
Throttle opened position
100%

Fy 7Ly —0—4—
Carburetor rotor

B) FEWOATY PVAT 4 v 7% TUNAII LR, ATy PV LN=73
TUNANZ T B & H 12, EEHE

7 %7 ATV /END POINT
JR TRVL ADJ
27 EPA

NAMOFEZ L L TRELET,
When Transmitter throttle stick is at full ( high) position, the throttle barrel should be
at full position. Adjust transmitter high end points accordingly. Each radio can use
different terminology. See below.

[” Futaba ATV /END POINT
JR TRVL ADJ
L Sanwa EPA

@) EEBOZTY NVAT 4 v s %A=L, ATy ML MY L% AT

— 2Lz &, 20y POy REDoI1E5 R WERIC, %3
[ 7 %/ ATV /END POINT
JR TRVL ADJ
| %>7 EPA

AU —OHAEE S LCHELET,

With the transmitter throttle stick in low position and throttle trim low the
carburetor barrel should be fully closed (see carburetor marks). Adjust radio
servo end points accordingly. Each radio can use different terminology.
See below.

Futaba ATV /END POINT

|: JR TRVL ADJ
Sanwa EPA

47




Needle control linkage

—kjarra-ivoyr—o

EX g5 —Viaft  FWel7
EX ¢5 ball with stand

M3X3SS
——Fjlaray KR
Needle control rod
0414-219

Z—=Frarra—Lo3—58)
Needle control lever (sold separetely)

EEHOR) 2 -4 (BEF v H2N) 2R LEE, K
Ja—AP=a— s IO, —— FLoduéH—REk—
Y OHLE SIS LT, K= AT 5 L9 12— R
A=V EFT, == FVa L= SEAFTA L) 0y
FORS 2L TSV,

In the case that a volume (an open channel) of the transmitter is
used and that the volume is at neutral, fix the servo horn so that the
ball is set perpendicular to, and adjust the length of, the rod so that
the needle control lever is set perpendicular to the line connecting
the centers of the needle and the servo horn.

*The prices in parentheses are the prices excluding consumption tax.

ZOFy MIHELTWET, Z—Flaryirtao—jiay R
These parts are included in this kit. Needle control rod
M2XECS -evvvrervevrenvemreneennenens 1
5 y | #758mm
B5TR =V e |
EX @5 ball B ”Approx. 58mm )
) IV YORBEIZL > TRESPENLET,
B Length can vary by engine manufacturer.
M2F Y B e 1
M2 nut . .
™ A\ * = Caution
@EI SFrv bRTULTRETLTILEL,
MID Y Fxy 5 Detach the ratchet spring.
M2rodend XYSI>9>®%§Li5?I'y ~
2TV IDEPSZ—FILOY
© | L= BT ET,
FW L7 e 1 * In the case of a YS engine, attach
- J the needle control lever above the
ratchet spring.
)
5 FWg1.7 - < %ﬁ N
P
g/ M2 nut
2\ ﬁ{
/ EX g5:K — )V
M2X6CS EX g5 ball R N i
Servo horn N
AL v Z—FL §~\|’
Main needle %, )
=R ayLN— g
Needle control lever B

H—RIAfHED AT

Screw included with the servo

N I AT
S, w x Az | il
Code No. Name Qty Price (Yen)
0414019 | =~ FVIXPE=ILL/3—(0850~90/1)) . 2,100

B Needle control lever (for 0S50-90) (2,000)

- FVOREREHTL2ZY Dy 7T —, B
CEo TR IT, 22 VU R EONMEFHE LS
ZITHAEL TS v,

Needle openability differs depending on the engine, muffler
and fuel used. Carry out adjustment by referring to the
instruction manuals for each engine, etc.

48




M2E vy R K
M2 rod end

Rudder linkage
(© [pmmm )
M2XOCS -eoenenemenenrnnnensnncnsananas 1
EX 057K — U covveeereeenareeneeees 1
EX ¢5 ball
M2F Y B s 1
M2 nut
M2y R N
M2 rod end
AR M2X16
M2y RLY B 4
M2 rod end 957 =¥ O — )Ly FL=290
@ |] ¢5 rudder control rod L=290
FW @1.7 - ceeeeeemiereienieiecisnnins 1 Sy A F—
) Rudder guide base
AR M2X16:-ememenenenrnenrnnnsnsanenns 4
/
=Rk — EF
M2+ v |k Servo horn Vertical ot
M2 nut Horizontal
A = g g 1
O 785 =1 K
FWol.7 ‘ ) Rudd?r guide
r\c/ || Z7F—2vrE—ay RAYA 2 — ZZH <
g LAVCTT—TAFROT T =T A FN—=2
7& A DR & B LT <72 5 U
. Adjust the position of the rudder guide and the
EX g5 — )b rudder guide base so that the rudder control rod can
EX ¢5 ball M2X6CS move smoothly.
AN T
Cut ‘
=y [
REIE - -
13.5mmL : [5.‘
7
B 90° ARG

H—Rk—r: Za—L
Servo horn: neutral

ATAv 7 ML Za—bF)
Programmable transmitter
Stick and trim: neutral

AR M2X16 \w

Y—RIfEDO K Y

Screw included with servo

M2y KLy |

M2 rod end
R M2X16
a

¢57 4 — v Fa—)bdy FAECH]
£ TF—H A FOMEEHELT
Z\ ‘.‘/ % f'ﬁ%é{) i j—o

Adjust the rudder guide position and drive
screws so that @5 rudder control rod moves
slightly.

¢57 ¥ —a ha—)vay NL=730
@5 rudder control rod L=730

%’KAR M2X16

T =)V T LN—
Tail pitch lever

H—Rhk—

Servo horn

90° »

L

HEE T

M2HE vy RLY R
M2 rod end

after initial flights.

FY—=a =)L N—
Rudder control lever

TN T =L AT L CE A DL (RS
Set tail lever middle position perpendicular to tail boom pipe (initial setting)

BN T ORETEICE > TEILLETDOT, 7714 b2 LTREZ LI T,
This setting can change depending on flight style and gyro set up. Final setting is made

49

Front of heli




AT L —FNDOHIL
Main blade assembly

O E
6SRFT v 7RV P 2
@5 drag bolt

7 N
\\ Y

M4F AT F Y B e 2
M4 nylon nut

. J/

45

I

T EFmONTET,

ALY TL—=FONT AT £3,
RO TV —FNT =% T 728w
Balance the main rotor blade.

Use a blade balancer available at stores.

d

WL T =7, ThH—-VEREEET, /
Wrap a lighter main rotor blade with tracking tape or a decal
to bring it into balance with the heavier blade.

FE AT —RIFECEICH#IC

Note: Tighten the 5 drag bolts and M4
nylon nuts so that the main
blades can move slightly.

TL— RNENVy—
Blade holder

@5 8w 7KV b
@5 drag bolt

M4+ A1)y b
M4 nylon nut

A4 7TL—F (JI58)
Main blade (sold separately)

AL 2T L — FIFL=680~720, 7'V v 7HOIEAH D 12mmD b
DHPAHTHTT

7)) TEHOEHRH14mmD b O 2 FH 3 5 B A h A < — 4 —
(0414-611 7L — R AXR—H—2T)% Tl { 72 &,

Main blade of 680 to 720 mm length and with 12 mm thick grip part
can be installed.

When assembling a main blade with 14 mm thick grip part, use a
different spacer (0414-611 blade spacer 2T).

L=680~720mm

TF—IL7 L — FO#IL

46 Tail blade assembly

M3+ AT YF Y b 2
M3 nylon nut

(©)

FW @3X@8X0.5T wervvervvreennnens 4
o

]
/

BWHIZT—7E2 %
Wind tape at a lighter side.

M3X16CS

FW ¢3X@8X0.5T

7 — )7 L — FL=92
Tail blade L=92

FW ¢3X@8X0.5T

M3+ A ua >t b
M3 nylon nut

M3+ AT F v b
M3 nylon nut

50




EvF/Z20y MVDERRE
Pitch and Throttle setting

Bty Fo3%E

O REBEOE Yy F A —THREICT - HPAN SN TuEnI L i
FEREL TSV, b LANEN TR AEEI T 2HEL
TLEEV, FELCIIREROFIAEL TEZS W, )

Q@REHDOATY MVAT A v 7HIDEE, X TL—FDOE
FNUN B L), EvFay FOESERELET,
MUTMBH DAL T L — REFBELTLEE N,

QUEvFoLEAta—r (B—EyF NS ¥y FDiE) HH26°
o TWADPHERLTLEE W, flzidu—¥y Fh-12°0
W, N E Y FO14072 51814° - (-120) =26°12 % D £, b L
EAPRE =IO VE EERERTE Yy FDAT v ¥
LIFVUTEETEL, 26012 %55 T2 AL T
éb\O

47

o Fr—Y% 24070 —FOEHmD»SH
8OmmIZHUfFIF, AF T A H—N—%KFIZL
TEYF7r—U Tl 9,

(AL TV = FeALELEFTHY 5, )
Set pitch gauge about 80mm from the main rotor
blade tip and measure. Be sure to keep the flybar

j—

M Pitch setting

(D Check that no data has been input into the pitch curve function of the
transmitter. If any data has been input, delete it. (Refer to the
transmitter instruction manual for the details.)

(@ Adjust the length of the pitch rods so that the main blade pitch is
0° when the transmitter throttle stick is at neutral. * Adjust for both
main blades.

(3 Check that the full stroke (the difference between the low pitch and
high pitch) is set to approximately 26°. For example, if the low pitch
is set to —12° and the high pitch is set to 14°, then it is 14° — (-12°)
= 26° . If the full stroke cannot be set to 26°, use the transmitter to
adjust the amount of swash mixing of pitches, and then enter data to
set the full stroke to 26°.

A=

ZLEEL RIFT Pitch rod

level. Measure pitch while lifting up a little on the
blade for positive pitch measurement and down a little for
negative pitch measurement.

Wy F4,
Lift blade a little
and measure

A\ & Caution

DFeOR—HE Y F4—2(2513-040) % FA L T
&V,
For best results, use Hirobo’s pitch gauge
2513-040.

;1’:980®

Approx. 80mm

|[£—F 1][MODET |

Yy A Fa =273 RK30°(+15°,—15°) T TRET S T
BLEMERTIOYy 74 7% E7,
CITEH—BNR Yy FERELHBE LT,

BEEEOAT v L aIX L Y IRERELTBHFAD T 1 —
VoAb LIy FA MO =7 R L TL 280,
The pitch stroke can be set to 30° (+15°, -15°) but this setting is for
experienced flyers.

The general settings are explained here.

Adjust the amount of swash mixing of the transmitter and then
adjust the pitch stroke to your preferred stroke.

e CORBAEALET, (EvFAMI—=2: £11°~+13°)
Standard: Use these holes. (Pitch stroke: =11° to 213°)

P
.v

YT AMI— 2% £13°~£15° ) 72564
For pitch stroke +13° to +15°

NA Ky F 110130
o (g e e : 7
K
Horizontal
i I v 1 _— - _
e | I 1yl | Neutra
OL OO 10 =
A A -ty
QI | [@ng) |Lowpitch B -
) I 1) o 00¢¢ KT
-1 ~-13 Horizontal _ _ _

S

Horizontal

51




BT —TORE

FREDITWHIE, THEHOREROBHELZ TE 3w, )
KaArF4avIlOEyFANRTORDL ) ICRD L) EE

BOY v FH—THEBICT—7 2 AN LTLZE W,
MIDF—¥y—l3ary¥a—y 7aRz2HObDTY,

IV, B T T -HICEI VBN LEY, BN LER

/C\\j_o

M Pitch curve setting
(Refer to your transmitter’s instruction manual for radio specific pitch
curve setting descriptions).

Adjust your radio’s pitch curve percentages so the following suggested pitch
curve degrees are measured on your helicopter at the low, mid and high
points.

Note: actual values can vary depending on engine, muffler, fuel and this
data is a general guideline only.

[£E—F 1| [mMODET | IrF vay N ID1_ D2 e bn—7-yay
I I Condition | (Fx/31) > 7)) | (Ov—=7R) (T—=IVR) 3D Auto-rotation
Olilv) e Hovering Loop Roll
NA ¥y T , , . . . . . o170
11 1\ High pitCh 8.5~ 10 8.5° ~ 9 8 11°~13 11 13
— 1 ° ° o o
1 - Neutral 45~5 2 0 0
I i o—F . . . . .
Lowkpit/c}-lj_ -3.5 4 - s T
Yy Fh—7 (%)
Pitch curve (reference)
r]‘»}f\‘“).‘/ﬁ* 11/573?: o —)V % 3D i~kn~%f~‘/a‘/
gvering 100% oop 100% Roll 100% 100% uto-rotation 5,
,z/ //
50% /,/ 50% 50% 50% // 50%
f/
0% 0% 0% 0% 0%

ATA9) 0= AT Ay ) i

AT490 M

ATA) 0= AFAy ) i

AT497 M

ATA) A= AFqy) i

A4y oM ATAY 0= AT SR ATy oM ATAS 0= ATy S WL AT 495 M

Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High

WAy bV —TOHE

A0y MVA=TIE, ZrT v BEL v 77— BIUSEEC
IVEELET, TOFIIRERKDTFT =4 — N2 BEILT—¥

EATI L7, FEBIZT7 T4 M2 LTHEREE LT 28w,

20y MVh—T (B#)
Throttle curve (reference)

RN T

Hovering

/

AFA9) 0= AF49) Wi

Stick: Low  Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High

V—T%

M Throttle curve adjustment

A throttle curve can vary due to engine, muffler, fuel types, weather, etc.
The below graphs and data at the end of this manual are starting points only
and will require finer tuning after first flights have been made.

o — )%

3D F—ra—75—ar
Loop Roll - i
100% 100% 100% 100% Auto-rotation 100%
/ ’ = 7
50% 50% 50% 50% 50%
0% 0% 0% 0% 0%
AFA90 M ATOD B AR AFAy s M ATA) 0= AFA) A AFAy) M AT 0= RF(9DIEE AFO00M LUV UHTA R v F R

Iy FOMETHLI L
The engine shall be in idle status or off.

52




Decal attachment @

Ny =TV % BHE, TH—NVEB-> TSN, ?cﬂd)?ﬁ T}béﬁé%ﬂ%t:ti\ Th :;ba)ilfﬁﬁi?: ¥rEOmAIC
Attach the decal by referring to the package, etc. Eggu’/_’g;g_’;’k ;ﬁﬁéﬁgﬁiﬁifﬁ RS RSN 1) Sy AW
- R Z o
N . FH—IDEBROPIBHICEY ., £LEREAHPTEILLLLEZD
A 3 & caution T, EhVKELKBEB L ENTEET,
— 7. (CREfFL &, ARICNS - WTim .
TA-LETEEEC LoD IO DL BRI-ADUTT<an gy, e (ADEE
- (2 L= T Tf ? b5 HED L Jf < Cf: N When attaching large decals, splash dilute soap water or
‘{b‘hg_’ﬁ. I s ) i 3o X, 7? 1 \Mﬁli commercial spray for window films of auto supply on both the
e U?’-’-‘**’M‘T?Vﬂi’)? N viscous surface of decals and the cabin.
Attac_h decals tight without a gap, This makes positioning of decals easy and air bubble hard to
otherwise they jmay come °ff when the fuel be generated, so you can attach decals neatly and beautifully.
soaks. In addition, please wipe off the fuel Also, when attaching decals on a curved surface, warm the
that it took after the flight by all means. decals with a hair dryer to make them easier to fit the shape of
the surface.

T = VR v ¥ —TUIRLY) 9,
Attach the decal on the body, and then cut out a hole
using a cutter knife.

‘:
2 ‘u:u‘-"
13835538 $3525

Teesss “:‘:-‘--m
‘,M 338
332

m-r—n
Decal

Rt 7 I Sty e fow Wi Flivafoga
Pl T e W W e Tl g

hitp:model.hirobo.co.fp/

e 7, e
unisuAu

g e

g imension
HIRO20-
HIRO=20.

HIFOED LMMIED
HIFROED LIMMImED

g-f,.,,mm oG @%@@a

53




FrE T IN—T L

M3X8CS  Cabin dam

* v EORT
Cabin installation

(© Bm

FW @3X@OXIT «oooeevveeennnnennnns

49
-

%0

FW ¢3X@9X1T

FYELFTUIN=T L
Cabin damper rubber

FW ¢3X@9XI1T

54

M3X8CS

@z

D
FW ¢3Xg9XIT

)

FXE LT I=T L
Cabin damper rubber

Inside

Fyrr
Cabin
P

M3X8CS
Cabin damper rubber

FXYEUF U IN=T L

FW ¢3X¢9X1T




4. X > F > Z#E Maintenance section

B - U 256
In case of a fall or crash

\d
BhFALTL—RaTBmLTLEEW
Replace the main blade.

\/ Frv7 !
EED =R I E X, WD B
Check each section. Check!
Parts have scratch or are broken. _ FIvORA B
YES | NO Check point
v CAFEIAF—N— DY
=R 0 o T =V T = LD, NT A
Replanggntﬁeﬁparts Y- ay bE-bEy FOWATY
. - Bend of stabilizer bar.
| - Bend of tail boom pipe.
* v Fryyl - Bend of rudder control rod
RNUL IS4 b | Eros
Hovering flight o _ .
A vibration can (AT F v reabeEd)
YES NO be seen. (Set the tracking.)
- Frvy! *
AAIAMDRE | aq v~ bpmroces | gk
Check the main mast. | check!
YES NO The main mast is bent.
y - Frvy !
XA T X MDA PR AVEANOY-¢ ] NG Y ADo TW DA
Replace the main mast. Check the main rotor blade.| check!
I The main rotor blade is balanced.
NO YES
v Frvy ! R
NS ZEWS F—LVTL—FONRSZZ |77, b FABDLD
Balance the main rotor blade. | |Balance of the tail rotor blade. é‘hzcifﬁ FoT27
I NO YES The tail rotor blade is balanced.
v A Frvol
RS> 2AERB () O—8—~y FORR | o0 )77 riecns
Balance the tail rotolr blade (replace). Check the rotor head. The yoke and feathering spindle are bent.
YES NO
4 v Fzvy!
ZE T R w2 A-NTE/E | BT
Replace the spindle. Check the center hub. gh“e j’( '
YES NO The center hub is bent.
v v
AT I BEEFEASHBRC £SO,
eplace the ce el up. Consult your local distributor.

ZDDER \ Other reasons:
(Fzy 7 ROKBEBLEELET,) (Checking and parts replacement
5 28— LDEER - KL required)
T2V 0520 % T hONRD Damper rubber, crankshaft, main
TJL—FDZD rotor blade - - -

55



. XY MDIHA

I. Main Mast Replacement

Lok QDT =7V TVBE RT3, AL TREIC, 220
v IBEDITTSEEWL,

Use thread locking agent to the screw marked before
assembling.

LAy FEE T+ v 2 aifz ok
Yr—=vuy FEFILET,
Remove the linkage rod between rotor
head and wash-out.

Stabilizer

4. N=KF7Y)y TYAMT Y 7D i control rod

M2.6X6CS % AL L £,
Unscrew M2.6X6CS of the hard
grip mast lock.

M3.5X10CS

A1 7 —3.5X5X5.1
Collar 3.5X5X5.1

5. A4 ¥ F X AssyODM3.5X10CS % HUot L £ 97,
Unscrew M3.5X10CS of main gear assembly.

Collar 3.5X5X5.1

¥V —suay R
Mixing arm rod

2.0 —4% —~ v FAssy®DM4X10CS
AL £,

Unscrew M4X10CS of rotor head

assembly.

3.9V 7 A7 0y 7 OM3X12CS % L
HLET,
Unscrew M3X12CS of radius block.

6. ATy vaslb—br TA
al‘%ﬁziﬁfbf\vx MEBI&
FIFCHA L E T,

Pull the main mast out of swash
plate and wash-out.

M3.5X10CS
717 —3.5X5X5.1

. RZE S M4 P —/N—D3ZiA

,M3X3SS

kB =)L T — L DOM3X3SS % Hiish
[/ i j—O
Unscrew M3X3SS of the stabilizer
stopper and the stabilizer control
arm.

Il. Stabilizer Bar Replacement

2. A ETL—FORTTZISLE T,

/Qmm Remove one of the stabilizer blades.
2\

A ) HADEVRHE FRIChH Y T A LRERT LD ET,

Z ORI N 2% o725 VA1) TRERE 9,

Cut the stabilizer bar if it is enormously bent. Then, sand the end of the bar if
there is any scratch.

MAXASSORUHI AT F X & % o T b
FrE, Y AU THID £7,

If there is any scratch of M4X4SS on stabilizer
bar, sand it to remove.




. ZE > FILD3ZHA

2. Zl/— FARVT—DRE >R FM5X10 L FW 5X12X1.5T % B4t

Unscre\:/ button bolt M5X10 and FW 5X12X1.5T of the blade holders.
FW ¢5X¢12X1.5T . )
LY)yr—=vuy FEHLET,

Remove the linkage rod.

K& VARV FM5X10
Button bolt M5X10

lll. Spindle Replacement

FW ¢5X@¢12X1.5T

K& VARV FM5X10
Button bolt M5X10

3TV FAMY =23 LAY FVEGIEREET,
Remove the holders and pull the spindle out of yoke.

M3X3SS

Brg. 85X¢13X4F __ Center pin
FW ¢2.6X¢7.5X0.5

M3X6K% ARV b
M3X6 button bolt

SSZ-NY — YV —
SSZ-IV seesaw
YRy bR b
Pivot bolt 5X12.5XM3

{

_— M3X3SS

AT —2.6X4X4
Collar 2.6X4X4

IV. Center Hub Replacement

M3X67R% K b
M3X6 button bolt

SSZ-NAY v KL
SSZ-IV spindle

SSZ-N ¥ ¥ 73— T L#80
SSZ-IV damper rubber #80

e
f\ |
M2.6X8CS (
FW ¢2.6X¢5X0.5T

Brg. ¢4X¢8X3FZZ
SSZ-N¥ v N—F v v T
SSZ-IV damper cap

M1.7X5PH

VIV ODOHRE

LY77—=%WHLE5,
Remove the muffler.

2020y by F, =—Flraryba—ray F2RH L7,
Remove the throttle rod and the needle control rod.

3. 7=V 777y HN—LREIIL T,

Remove the booling fan cover L and R.

Muffler

V. Engine Replacement

4. 10T U EIED TV AMAXISCSERULL 9
Remove the M4X15CS of Engine.

M4X10CS

X7 Y
Screws included with muffler

57



VI. 7=V 7 — LDz Ha

1. M3X35CSEM3F A >rF vy baNL, 7=V T—LTL—A

ERAHLLET,

2. 9 —arviu—ruay el E9,
3. M3X15CSEM3F A 0> )y bEERYZH L, N—=FH V74

YEIAILET,
4. F— )V — ZAEDOMIX15CSEM3F 4 1T > F v »(HEE %4
L, 7= V7 —AEWxHE, 7=V -0 43I\ %

oL E9,

5. 7= RV T —EHOM3IX35CSEM3F A 1 »F v T E

O A XY IN—=M3X26DM3XS8CSEAED, T — VT — L[ T%k
FlEREFET,

6. 75— A PR LET,

AL TBREZEZ ZL IV TN NDAEGESERVR ChISER
LT 7280 (P35% B HB)

When assembling, make sure that the direction of timing belt
rotation is correct. (Refer to Page: 35)

M3F AT Tk ()
M3 nylon nut (thin type)

T =)V T — L Assy
Tail boom assembly

~

7
Y
z
g\
2

©

M3X35CS
F0 B

Loosen the screws

M3X35CS

3

VI. Tail Boom Replacement

. Unscrew all of the M3X35CS bolts and M3 nylon nuts, and then

remove the tail boom braces from the body.

. Remove the rudder control rod.
. Unscrew the M3X15CS bolts and M3 nylon nuts (thin type), and then

remove the vertical fin.

. Unscrew the M3X15CS bolts and M3 nylon nuts (thin type) from the

tail case. Open the tail case and remove the timing belt from the
pulley.

. Loosen the M3X35CS bolts and M3 nylon nuts (thin type) on the tail

holder, and M3X8CS bolts on the cross member M3X26. Pull out the
tail boom pipe.

. Remove the rudder guide.

M3X15CS

M3FAaFh

M3 nylon nut

M3 AuFh (G

FW ¢2.6X¢7.5X0.5T

1)

M3 nylon nut (thin type)

58




MEMO

59




4, {#H{E/N—"Y/ (DU T Repair parts

OFHE/NN—YDIWAICDOEEL T F U MBASN/AREEAD—RNO.EBIFEE S THELRDH T,

O LEENHETHEAPRHELHZEIE EELH/ -V RETT BRI TERLIAALLIZE,

ERRIFEREICT. SEXRAPS3A~THAE TH BV LET,

FCEICHEFLNS LA ERFR . GW. HRKRAF DTS KA IHSIA~THRIHRESE TV ZEET,
E/eN H?ﬂwmﬂﬂﬁﬂbwt&n H~3RIEERD ICHRBENZKZEDHNET , HONUHI T AR ZZEW,

Fﬁnno)ﬂ% Fok EDBE. CEXERIBRNS BV G SR SFHE TP ERIIESHUAIC

5T 55 (0847-40-0088 ) /N—VRETIEMRD £ HREIEEV S REFHIHH TEIBVLET,
X]—F‘No\lﬁn%‘iﬁnn ui%‘.l__l/—(ﬁ)‘)i_d— Ry BV T CICERARE ZHERRERV,
BEBRDIHMEICLDER - TRIEZHTHIELADT . I-FNO. AE BHELIHBD L TEL LS,

:M BAS & 20041 BRE
@ HHA[L [FAX]ICTESTHBY T,

@5 (REFIMR| LAV ET HRPBFRLEBVEBIC. REEEREOH ICERI LI,

A e R (D3 —VREDEE+QOIHER(5%)] + QM (LB FHFHAH) N DETT,
X%eb RHEFRICLE L SRITRAPFECLON LM RETOTHVER A TTHRLZEL,

W (OB F 8RR X EmmEFHHREBEZVORKICL>TREVET,

e st . 1AEME | 3 AR E
X 1BRRE | (Pmak | sonmis
timE AE e ¥1,575 ¥1,680 ¥1,890
it ¥1,365 ¥1,470 ¥1,680
BIER Sk, JbfE. AR ¥1,155 ¥1,260 ¥1,470
BIPE . hE ¥1,050 ¥1,155 ¥1,365
PuE ¥1,155 ¥1,260 ¥1,470
JU ¥1,050 ¥1,155 ¥1,365

() LB EICHBEFEVD AT /S—Y9,800H L TEXDIFE
A ETEE¥10,290 [D/X\—YKEDAET¥9,800 + QHEH(5%) ¥490 ] + @EFH(LE | FHFLA) ¥1,680
=HXIEEE¥11,970 ELVET,

EXE (A6 LTHENCEEL) FfiNo.
b8 UASEAR F A A | CEXER]| BUHT - 2EBELE
AT ] L L ] | ememE| 295 -FZLL0
HRH wame | 7551@
L ][] [ ]

s - R

ZEFR - il X

TEL ( ) | FAX | ( )

S—FNo 2 & TET % %

Dr—vREDEF

— @R (5%)
A

CEEEEE (D)

CHSIFAXICTA S THB O T, ¥

EOR—#%XEE (X—VFR) | @8 H3IFHR) | |

FAX:0847-47-6108 =

FAXZHEFBETHRWAIL, TEL 0847-45-2834F THBFELS 721N, —
T726-0006 [ BB FF Rk A 331 | s LW-HREEHE(D+2)+0 | |

60




0414-

0414-283

2531-001

r

2532-032

% 2531-001

0414-463

"

2531-001
2539-017
~
X
O 2506-044
2500-090

0414-460

414-468 ™\

2521-086
2521-094
2530-004 2521-039
457

2530-009
2521-078

0414-464

'
——————

2531-001

A

2529-003 0\(077 /
2506-035 [ g
0 AN
™~

2530-004

61

DT L—FH
For the blades with
clip thickness of 12mm.

S
.
L
.
.
. 0414-455
.
.
R
.
.
R
S
™~
0414-458 N
2533-030 I~

|

|

2532-055 i

|

0414-412 0404-740 |

1) v 7IE12mm '

|

|

2532-002

0414-218

2531-001

0414-463

2500-061

2522-003
| 2524-001

2521-078
2530-009

0414-455121 35 FNnF A,

0404-611(0OP)
71) v 7T 14mmD

7L —FH

For the blades with

clip thickness of 14mm. |
'

2500-091 |

/ 2506-041 |

@ 2539-009 |
OV

0414-108
2001
- ~,

P

. e

. s
i 0404-347(OP) 2531-001
N \0i0d711o)

. - 0414-498
AN 2
2532032 | L
. B 2539-025

|
PN\_2505-013 |

Not included in 0414-455.

|
|

|
|

|

|

|

| |
| B 2539-025!

i< |
| !

| | |

| | 2505013 |

'
J—



* The prices in parentheses are the prices excluding consumption tax.

- " IR
= — FNo. sh AT (%%%Tﬂﬁ@gm e
Code No. Part Q't Pri Remarks
rice (Yen)
X E 5 A F— N —padxX490 1,050 FoTav
0404-347 | Stabilizer bar p4X490 2 (1.000) Option
25 €5 A F— /N —p4X535 1,050
0404-348 | giabilizer bar p4X535 2 (1.000)
TL — FA~_—F —2T 840
0404-611 | B, e spacer 2T 4 (800)
0404711 | WC A% EF 43— /3 —g4X555 N 1,050 FTTa
WC stabilizer bar ¢4X555 (1,000) Option
EX 7L — FA<—H — 2,100
0404-740 | EX plade spacer 4 (2.000)
0414-108 | 2P ETAF =T L —F 2 1,890 AN woN—, XTI
- Stabilizer blade (1,800) With stopper and screw
0414218 | 2P ETAT = b vii—g4 5 1,050 M3X3SSTT
Stabilizer stopper g4 (1,000) With M3X3SS
0414283 | EXFRP X 1 2 7L — ¥ L=680 AP [E:V 14,490 2506-043/0404-611& & v kT,
EX FRP main rotor blade L=680 symmetry 1 set (13,800) To be used with 2506-043/0404-611.
65 Ko v 7 X5 L 1,050
0414-412 | 45 (rag metal 4 (1.000)
0a14.455 | SSZIVH — % —~ 5 FASSY (3D) 1% 63,000
SSZ-1IV rotor head assembly (3D) 1 set (60,000)
SSZIVE v F 7 — & 3,150
0414-456 | §57 1V pitch arm 1 (3.000)
SSZIVIX T > 77 — A 4,200 Brg. fif
0414-457 | 57 IV mixing arm 1 (4.000) With bearing
0414-458 | SSZIVT X IN—F v v 7 1 1,680 A
SSZ-1IV damper cap (1,600) With screws
SSZIV 5 © 75— T4 #S0 1,050
0414-459 | 55Z-T1V damper rubber #80 2 (1.000)
SSZIVT = H 1 > Z A ¥ Fib 275
0414-460 | §57 IV feathering spindle 1 (500)
SSZIVE — 7 12,600
0414-461 | §57 1v yoke 1 (12.000)
SSZIVEY ¥ — T % 945
0414-462 SSZ-1V center pin 1 (900)
0al4d6s | SSZIVAZ ESAF—a> Fa— 17— 4 | 2,625 M3X3SSTF
B SSZ-IV stabilizer control arm (2,500) With M3X3SS
SSZIVY — v — 2.835 Bre ff
0414-464 SSZ-IV seesaw 1 (2,700) With bearing
SSZIVT L — Foh L ¥ — 7.350
0414-468 | 597 1V blade holder ! (7.000)
0414-408 | 2 ETAV—Fx v Ty} L25. 120 45 2 1,260
B Stabilizer cap set 1L.25, L.20 each 2 (1,200)
1,260
2500-044 | Brg. 08Xo16X5 ZZ 2 17300,
1,260
2500-061 | Brg. p4Xp9X4 ZZ 2 (17300,
1,260
2500-073 | Brg. p4X¢8X3FZZ 2 17200,
1,260
2500-090 | Brg. ¢5X@13XAF ZZ 2 (17300,
Brg. A2 5 A  08Xpl6X5H 1,680
2500-091 | Bearing thrust ¢8Xe16X5H 2 (1.600)
M4F A 2> F v k 210
2505-007 | N4 nylon nut 10 (200)
M2.6F v 210
2505-013 | M15'6 nut 20 (200)
2506-035 | FW ¢8Xp12X0.1T 10 (jgg)
2506-041 | FW ¢5X612X1.5T 5 (2(3)8)
2506-042 | FW ¢2.6X¢5X0.5T 10 (gég)
2506-043 | FW ¢6X¢22X1.3T 4 (ggg)
FW ¢2.6X¢7.5X0.5 I 315
2506-044 | Ew ¢2.6X¢7.5X0.5 black 10 (300)
5 —aX6X2 420
2521-039 | g jjar 4X6X2 2 (400)
71 5 —2.6XAXAF 525
2521-078 | Collar 2.6X4X4F 2 (500)
719 —12X15X5 525
2521-086 | Collar 12X15X5 2 (500
7 5 —3X4X8.5F 525
2521-094 | oollar 3X4X8.5F 2 (500)
7T v Z FH v FM2X30 525
2522-003 | A djust rod M2X30 5 (500)
FT v A Fa oy FM2X12 525
2522-028 | A djust rod M2X12 5 (500)
M2H v Ry F 525
2524-001 | N3 1od end 10 (500)
@5 K — V&2 1,050
2525-008 | (5 pall with stand 2 10 (1.000)
0V > Zp-7 315
2529-003 | O _ting P-7 2 (300
YRy FARLVE (D) 420
2530-004 | piyot bolt (D) 2 (400)
U v kAL F5X12.5XM3 420
2530-009 | piy 6t bolt 5X12.5XM3 2 (400)
v F A7 2 —M3X3 315
2531-001 | go'screw M3X3 10 (300)
Fx v SR U 2 —M3X8 420
2532-002 | cap screw M3X8 10 (400)
Fx v SRS 2 —M3X12 420
2532-004 | cap screw M3X12 10 (400)
F v v SR U 2 —Max10 630
2532-021 Cap screw M4X10 10 (600)
F v v 7AZ U 2 —M2.6X8 840
2532-030 | cap screw M2.6X8 10 (800)
Fx v TR 2 —M2X12 840
2532-032 Cap screw M2X12 10 (800)
FS v ZHEL kg5 630
2532-055 | prgo bolt g5 2 (600)
FANT ¥~ CAMIIXS 420
2533-030 | pu; head screw M1.7X5 20 (400)
F¥ > FIL FM5X10 315
2539-009 | Bytton bolt M5X10 2 (300)
F¥ > FIL F M3X6 315
2539-017 | Bygton bolt M3X6 2 (300)
T rAv FAZ J 2 —M2.6X8 525
2539-025 | Thin head screw M2.6X8 10 (500)

62




=
7 2505-020 | i
7 2506-044 —~L
0414-482 T 0414471
N
\ 0 0414-465
- ‘ r* 1 2532-004
2506-029 | / ! @\ |
S © 2531-002 | 2509-003
2529-008 S / | | 2532-003
0414-481 \ ¥ / Fj 2, /g&
ﬁ // 0414-466 ‘ ‘ / ) 2500-072
2 o 2500-072 | / n
‘ . &7 2532-031 ‘ ‘ | o 10403-085
ly o ) 0. / 2525006 et € \2525-006
j* . /0403-085 =9 2532-031
2531-001 ~—-——-| 2532-039 >\ :

2500-072

— )

0414-480! | M 500

o ] one el
— | | |

' r
2513-053 (F5¢) ﬁ% 2532-031

200100 77 g 5 |
not included § ‘ ! 2525-007 _ . 2530-014
TaNTF b ! 0Ny ‘ | N @:ﬁX““

(T AB) | 2530.004

Lt

Prop nut included \ 12532-031
with engine , S I S
0404-012 > 0414-472 ) 2525-007
2532-039  >= 0414-312

=

2500-100

2532-051
|
|
|
|

2534-013

0414-476

2521-133
2532-019
2521-069

Aé-
YST VI VDA é

For YS engine — =

L2 Y Y (5E) 2532-015
Engine (not included) YSI YT rDEE
For YS engine

0414-474



* The prices in parentheses are the prices excluding consumption tax.

— e R s
Code No. Part Q'ty Price (Yen) Remarks
WA 5 > T2 > T —Ivy — 4 368
0403-085 W—tjy—-pe wash-out control arm 2 (350)
0404012 | XF — % — 7 — U — % YS, OS61SX 1 315
Starter pulley washer (for YS, OS61SX) (300)
EX 7 —U 777> ,101
0404-118 | EX cooling fan 1 (2.000)
WC 27— > ZH IS AT — 525
0404-713 WC cooling cover stay 1 (500)
SX 57— /3 —# 5 — (0S60 F) 525
0404-805 | SX taper collar (for OS60) 1 (500)
0414230 | NFBAZ —5 —7 2 71 7 (60~90 ) P 1.680
Hexagon starter coupling (for 60-90) (1,600)
0d1a31a | PION—FZ U 5 7<X Fa v 7 1 1,050 M?2.6X6CSTT
310 hard grip mast lock (1,000) With M2.6X6CS
0414-313 | B3 7 74414 —L 15X 4,725
= E3 flywheel 1 set (4,500)
Brgss L 5 — 22 (W=26) 2,730
0414-377 | Brg holder 922 (W=26) (2.600)
0414-465 SSZIVT T AT v T 1 2.730 M3X12CS, M3X3SSTfJ
SSZ-IV radius block (2:600) With M3X12CS and M3X3SS
SSZIVA S A F7d v Z 2.835
0414-466 | G571V slide block L (2.700)
S 7 X7 — LP25 315
0414-467 | Radius arm P25 2 (300)
10 X 1 > = A FP=181(SUS) 4,200
0414-471 | 41 Omain mast P=181(SUS) 1 (4.000)
0414-472 EX 120°- 135° A7 v > =2 7 L — k 1 X 15,750
- EX 120° - 135° swash plate 1 set (15,000)
D327 —U s 7 J 7 > HIS— 1 1.575
0414-474 D3 cooling fan cover 1 set (1,500)
0414-475 D3/ 1 FVvZ F — KT 2 5 v F Assy 13X 23,100 M3.5X10CS, 77 5 —3.5X 5 X 5.117)%
D3 high torque auto-rotation clutch Assy 1 set (22,000) With M3.5X10CS and collar 3.5 X 5 X 5.1
0414-476¢ | D3X 1 = FX 99T 6,090
D3 main gear 99T (5,800)
D3> =<7 >k 7,875
0414-477 D3 engine mount 1 (7,500)
D3E 7 > FEX~X Assy 135 840
0414-478 D3 second gear Assy 1 set (800)
D32 5 v I o a— 3.150
0414-479 | B3 Clutch shoe (3.000)
0414-480 | D327 F v F A v Ty 7 1 2,100 M2.6X6CSTT
D3 clutch coupling (2,000) With M2.6X6CS
D372 5 v T il 840
0414-481 | B3 (1yich shaft 1 (800)
odlaags | D3XNITZ 5 v F U (12T) P 6,090
- D3 clutch bell with gear(12T) (5,800)
D37 v /X—Brg-h L 5 — 3.150
0414-485 D3 upper Brg. holder 1 (3.000)
D3t > ¥ —Brgh L & — 1.575
0414-486 | B3 center Brg. holder 1 (1.500)
2500-049 | Brg. 610Xg19X5ZZ 2 (}%88)
2500-066 | Brg. 66X¢19X6ZZ 2 (}%88)
2500-072 | Brg. ¢3X@7X3F ZZ 2 (}%88)
2500-100 | Brg. ¢10Xg22X6ZZ 1 (}%88)
M2 v F 210
2505001 | M3 20 GO
M3J A T > ) v b @ 312
2505-020 | Nf3 nylon nut (thin type) black 10 (300)
105
2506-017 | FW ¢1.7 20 (100
210
2506-019 | FW ¢3X $4.5X0.5T 10 Gooy
2506-029 | FW 36X ¢8X0.3T 5 (ggg)
FW ¢2.6X37.5X0.5 5L 315
2506-044 | By ¢56X¢7.5X0.5 black 10 (300)
FW 610X o 18X1.5T(HE A A1) 630
2506-045 | kv 410X ¢18X1.5T (quenching) 1 (600)
1,050
2506-057 | FW ¢:X¢12X1.5T 6 (1,000
== FLE> 2Xi1.8 315
2509-003 | Needle pin 2X11.8 2 (300)
5513053 | 77 A A¥—%— %7 F DH n 3,900 Sy Y )
One-way starter shaft DH (3,800) For engine start
77 5 —3X8X7 315
2521-069 | Ggllar 3X8X7 2 (300)
75 —03.5X 95 X5.1 315
2521-133 | Collar 93.5X 65 X 5.1 2 (300)
71 5 —¢3X 66 X 12.25 1,575
2521-134 | Collar 93X 66 X 12.25 2 (1.500)
EXp5 75— L 1.050
2525-006 | EXgsball 10 (1,000)
EX 5+ — L &AF 1,050
2525-007 | EX 45 ball with stand 10 (1.000)
O 1) > Z SS060 315
2529-008 | 5 iing SS060 5 (300)
O 7 ~ 7 SS050 315
2529-010 | G_ring SS050 5 (300)
ER v R B (D) 420
2530-004 | piyot bolt (D) 2 (400)
2530014 | EXEFR 7 FFIL T (A) ¢5X17.25XM3 5 1.575
- Pivot bolt (A) 35X 17.25XM3 (1.500)
v k&2 J 2 —M3X3 315
2531-001 | goi'serew M3X3 10 (300)
€ kA Z 1) = —M3X5 315
2531-002 Set screw M3X5 10 (300)
oy B A7) 2 —M4aX4a 315
2531-003 | gqofscrew MaxX4 10 (300)
X v v 7 A2 U = —M3X10 420
2532-003 Cap screw M3X10 10 (400)
F v AT 2 —M3X12 420
2532-004 | cap screw M3X12 10 (400)
X v v 7 A2 2 —M3X35 420
2532-012 | cup screw M3X35 10 (400)
F v v AT 2 —M3XI15 420
2532-015 | Cap screw M3X15 10 (400)
X v v T A2 J = —M3.5X10 525
2532019 | cup screw M3.5X10 10 (500)
F v v 7 A2 J 2 —M4axI10 630
2532-021 | Cap screw M4X10 10 (600)
X v v FRAZ 1 2 —MAX15 630
2532-022 | cyp screw M4X15 10 (600)
X v v SR 2 2 —M2X6 840
2532-031 | Cap screw M2X6 10 (800)
X v v 7 A2 1 2 —M3X5 420
2532-034 | Cap screw M3X5 10 (400)
F v v 7R 27 J = —M2.6X6 420
2532-039 Cap screw M2.6X6 10 (400)
T v v T AZ U 2 —M2.6XI10 420
2532-051 | Cap screw M2.6X10 10 (400)
% v B> Z AL 1) 2 —M3XI0 105
2534-012 | 1 hing screw M3X10 10 (100)
2534-013 Yo BT AT 2 —M26X62TE T X 10 210
Tapping screw M2.6X6 No.2 type truss (200)
%o B> AT 1) 2 —M2.6X8 105
2534-017 Tapping screw M2.6X8 10 (100)
5 E AM3X6 210
2538-002 Countersunk screw M3X6 10 (200)

64




2532-031

&, 2525-006
eN 2506-017 3
2532-039 \\\\@\ o 0414-47
N 2532-002
2506-044 | »
&

0414-432 ‘ % G

2506-021 4

2506-032 (&

2511-033
2505-020
2500-085

2506-044
2505-020

T 2500-085

O 3>
~, , Ql
h ~ . Q‘ 2506-017
. D 0, 2525-006
. 2532-031
~
2526-017 é
2525-006  Joaraan’ 2506:044) 2506032 ;
2532-031 \\\ ' 2506-021 )
~ ) % Yoo
~ \ /
0414-432 553203
2522028 2521-061 2506-044

2522-005

2522-035

\i«
g
Y\

2522-028

Z I
///.bﬂﬂm]ﬂl g

0

2522-009

65



* The prices in parentheses are the prices excluding consumption tax.

- FNo. 5 At | i %
Code No. Part Q'ty Price (Yen) Remarks
vila18s | EXSWML/S— %5 — : 2040 | BrefT
EX SWM lever stay (2,800) With bearing
0414219 | =~ Flray ra—nuLyi— (0S50~90H) . 2.100
Needle control lever (for OS50-90) (2,000)
041443y | E3SWMT VT > LN — ] 3,360 Brg. £ AT
E3 SWM aileron lever (3,200) Bearing pressed.
E3SWML /\—3 v 7 F 630
0414-433 | E3 SWM lever shaft 1 (600)
D3TLRN—%—1L/\— 130 7,665
0414-473 D3 elevator lever 1 set (7,300)
2500-085 | Brg. 65X010X4FZZ 2 (1%(6)8)
M3+ A0y F vy b @A B 315
2505-020 M3 nylon nut (thin type) 10 (300)
2506017 | FW ¢1.7X¢3.8X0.3T 20 (}8(5))
420
2506-021 | FW ¢5X¢7X0.1T 5 00
2506-032 | FW 05Xg7X0.4T 5 éég)
FW ¢2.6X¢7.5X0.5 & 315
2506-044 | w45 6X¢7.5X0.5 black 10 (300)
N 70X A N— M3X26 525
2511-033 Hexagon cross member M3X26 2 (500)
7 5 —5X8X2.5 315
2521-061 1 ¢ flar 5X8X2.5 2 (300)
FU v X ROy F M2X45 525
2522005 | A giust rod M2X45 3 (500)
7Ux A v F M2X70 525
2522:009 | A §iust rod M2X70 3 (500)
7Ux A Fd v F M2X100 525
2522:013 | A jiust rod M2X 100 3 (500)
7T v X Fuv F M2X120 525
2522015 | A giust rod M2X120 3 (500)
FUx X Ry R M2X75 525
2522022 | A Giust rod M2X75 3 (500)
7Ux ARy K M2X12 525
2522028 | A Giust rod M2X12 3 (500)
7T v X ROy F M2X85 525
2522033 | A giust rod M2X85 3 (500)
2520035 | BLe27 ¥ ¥ AT T M2X85 ) 1,575
Strengthened ¢2 adjust rod M2 X85 (1,500)
M2E v Ry F 525
2524001 | N5 od end 10 (500)
EX g5 — b 1,050 Fx v TAZ ) a—Rl5E
2525006 | gy @5 ball 10 (1,000) Cap screws are sold separately
£y F A7 2—M3X3 315
2531-001 | g screw M3X3 10 (300)
£y FAZ 1 2 —Mix4 315
2531-003 | gt crew MAX4 10 (300)
¥v v 7AZ Y 2—M3X8 420
2532002 | 5 screw M3X8 10 (400)
¥y TAY Y 2—M2X6 840
2532031 | 0 serew M2X6 10 (800)
vy TR 2 —M2.6X6 420
2532039 | oy serew M2.6X6 10 (400)

66




2534-012
2534-012 \
25

2 "
0412-239 -

N\ omoes

2532-015

2532-002
‘ 2506-044 %
J/

0414-284 @
- @, 2521-094

0414-488
0414-507 (OP)

05-020 ,:‘

0414-435
2532-004

2532-002

-
. Q 2532-002 0414-284

/ 2506-044
/ 2532-012

2506-044

"*l/ 2532-012

2521-090

\% 2506-044

0414-397

0414-492
2511-007

)

g ;
0414-396 1A 0414-491 ”
2506-004 2 0
2532-002 Lsroto
2521-090 5
0414-489

2532-010 &, 0414-490

0414-509 (OP)
0414-489
0414-508 (OP)

0414-508 (OP)
2521-047

2506-044

2506-044

2532-002
2506-044
2532-008

2521-069 2532-002

2532-001 1 0414-286

0414-293

2521-090

2532-051

. 2506-010 ‘
. J

—\\
.

2532-002
W%\ a 6
2506-010 >

~
0414-639

0412-199
% . _2505-019
e M ~,
/@ 2506-044 2532-002 !
A —
/‘/
2513-073 — 5

& ——

67




* The prices in parentheses are the prices excluding consumption tax.

B

K B P
Code Ro. bon Qu | o Remarks
0402-639 éijg Ijjlpz(},;[;f ,zs?jF v o8 4 (g(l)g)
0402-661 I?A;u? ja);/(sz—tﬂ et 1 (2(2)(5)) \?71;/11 thxiu?p‘/inﬁL
0403-022 gég;l;;n/[ Ehad 1 (3(1)(5))
0404675 | Fodlankccop U] 60 | WiihsUs pipe
0404-696 | X ?kij; ;ipt, 7 2 (%:ggg) \ﬂ{l;:; Za;f B
0412179 | Servapiote 2 Gooy
0412-199 23 ?alf’inl:;i zmie‘fr/u\;g?rjf\ 4 (2(2)8)
0412239 | foct vanc cup for Shuttte 2 Gooy
0414084 | T YEXZHAXN=E >} 13X 735 A ThF
Cabin cross member set 1 set (700) With screws
0414085 | H— A FTF X T 1 2 T FV Assy 15X 2,835
Low height landing gear assembly 1 set (2,700)
0414286 | [y height skid foot 2 | (3on
nsn | BRI g PRI
0414203 | E3% X BRI A 15X 1,050
E3 fuel tank rubber cushion 1 set (1,000)
COETAE £ A &
0414.397 | ELSO5X 7= >} 15X 840 A
ELSO05 mechanical mount 1 set (800) With screws
0414-435 | EXSWMT —F<% >} 15X 3,150
EX SWM servo mount 1 set (3,000)
0414483 | D eterve tank i | Gabo,
0414484 | Servonay Hi2 2 Gooy
0414488 | D3 i rame (RP) 2 | dsoo0)
0414489 | D3 T frame (FRP) 2 Gioo
0414490 | D31 ier phae (k) 1 000)
0414-491 Bg Zn\geryp;lt?nl:o:nr Fv Vo E 1 (g’ggg)
0414-492 Bg Zn‘gef;)l_atvefrlrfo:nt]‘ l;? voRR 1 (3:;(2)(5))
0414-507 | B3 i frame (CHRIY 2| 3000
0414-508 Bg f;ri ?ra?nl/ (EF?{P()CFRP) 2 (}8:(5)88)
0414-509 | B3 ter plate (CrrP) L )
2505019 | V56 tonnet 10 Gooy
2505-020 ﬁg i—yii)r?nzt?—tﬁ?n ];y[J‘(::?“f;jLJ - 10 (:;(l)(s))
2506-004 | FW ¢3X@8X0.5T 20 (100)
2506-010 | FW g3Xg9XI1T 20 100y
2506:044 | [ 47 Gxin7 30,3 black 10 Goo)
2511-007 ()]Zrc‘):slsxm)elm‘/bé: ;4%6)5164 2 (gg(s))
2511-033 I/-leiqafol? cfo:s ;;r;;er l;\/I/I:?i))((2266 2 (:5533)
2513073 | Sicon tabing 2 556X 1000 ! Goo)
2521-047 é]oﬁaf 3?(%%99 2 (3(2)8)
2521-069 é]oﬁa: 33%8%77 2 (:3@(1)(5))
2521090 | G Y 2 (5:;(%(5))
2521094 | Coitor SXAREOF 2 Goo)
2521097 | Collae 3RIXAAS. 2 Gooy
2532000 | S dnaxs 10| oo
2532002 | ot 10 (300)
2532004 | Corew Xtz 10 (400)
25320060 | o corew MaX20 10 (300)
2532007 | S inanar 10 (300)
2532-008 gra;sZr;:/;I(\/Ig)yZ;HM3X25 10 (2%8)
2532010 | S inazs 10 (300)
2532012 | Cy i s 0 | o
2532015 | S e maxts 10 (300)
2532051 | o rew Ma6X10 O 10 (300)
2534-012 Tinﬁ?i%gicié 1{43])XTOEM3XIO 10 (183)
2534022 | i e MAX 14 NoS e 10 200)
2537002 | by Acrevw with washer M3.GX16 0 G




" @ | 2506.005

Nl
2509-012 ¢ L_2500-051
’ ; [ ~_| 0412-157

~ 0412-147
A |

2507-001 C
ES—=, | 2500-051

N - > S

. 5500054 {( R 2525006
2506-029 2D & 2532031
2505-020 1506005

2532-030

2500-068
2521-061

0414-501
N\

0414-163 0414-142 2539-015

2507-001
oo S
2509-012 -
Mﬁi
N
0414-163

s
(AF4 Fifit v 1) 7/
7 v @<§<

(M6 nut included with slide shaft)

2509-023

2504-027
\\
™~ - 2506-021
0414-502 ™~ 0414-401

2532-015

¥0414-11912HF D
Y g At 1A
LZaWnTL 723w,

* Do NOT use the pins

provided with 0414-119.

0414-119> < ]
~_ .
2500068 Cacs
AV
)

2532-015

! 2532-015
|

i | 2524-001
A 0414-497 .

N TR

| \2505-007 < 2500-073 W/ )

//)@‘\ - 0414-136 S e
2506-004 ) 2506-004 // /% &@ ~ \ 2521-094 j// ///
2332001 - e //// ’/ | 7 Gl I // /’
0304-042 : | | ) ]

-

- e

. - .
0414-165 Agggi::j:>> <" 2506-044 AN i ///:f/ -

= RN R S W
2524-001 o @ 3 RN N
/ : 5529001 ‘ X . 12050 0414137 0414-146
h_0414-493

I 2}2505-019 AN\ A

\w@\%\ |
o I 5 en

@\ 2532-012
2, \f@

7

2511-010

$%0414-119, 0414-41312
ED ¥ I3 HxT 12
wHLEveCrsw Lo o o v ]

* Do NOT use the pins provided
with 0414-119 or 0414-413.

1
2506-044
|
|
|
|
|



* The prices in parentheses are the prices excluding consumption tax.

2 — FNo. 4 aw | PR it
Code No. Part . Q'ty Price (Yen) Remarks
TEXS — U7 — 24 7L — A1L=290 I 840 - _ e
0304-042 | 'EX tail boom brace 1.=290 black 2 (800) S ¥ —ar b —)L >y FL=290& L CHEHL 9.
0412-147 SD7F—JVE vy FL/S—%t v k 12X 1,050
SD tail pitch lever set 1 set (1,000)
F—ILE v FLN—F T — 525
0412-157 | i pitch lever collar 1 (500)
0414a-119 | 7~V 7— 1 —I8T . 630 RO E NIHEIFITHEH L W T 72 S v,
Tail pulley 18T (600) Do NOT use the pins provided with the product.
0414-136 | 937 % — 2 >~ R H —)L 1> FL=730 13X 1.260
T @5 rudder control rod L=730 1 set (1,200)
0414-137 ¥ —artra—LuFTAF 13X 525 I AF
B Rudder control guide 1 set (500) With screws
F— L EvFSL— FFRX 525
0414-141 | Tai1 pitch plate boss 1 (500)
0414142 | T VEYTFU TR T 1 525 T—LVEvFFL— 1+, PAITEANFE
- Tail pitch link set 1 set (500) With tail pitch plate, parallel pin
0414-146 | /ST — VT — 2081 T1L=805 1 1,575
Octagonal tail boom pipe L=805 (1,500)
0414-163 | 2.7 1 Tl 1 420 M6F v ki FIF
- Slide shaft (400) With M6 nut shin type
oala.16s | AT — LT L—F 5 525
Symmetrical tail blade (500)
oa1a.401 | ELS057 — L= > | 7 — AR/L N 1.050
ELSOS tail unit case R/L 1 set (1,000)
0414-413 | EXA T > ¥ —FXI8T 1 1,575 T D E NIFEIFITEF L VT < 72 & W,
B EX Counter gear 18T (1,500) Do NOT use the pins provided with the product.
D3 5 — LRkl 7 — 2.625
0414-487 | B3 (4il holder 1 (2.500)
D37 % — 14 F . 840
0414-493 | 13 [udder guide 10 (800)
oalados | D3F— AT L — FHRILF—E> F ABH2 1.260
D3 tail blade holder set A, B each 2 (1,200)
D37 — AT D o 1.260
0414-495 | B3 (4il housing 1 (1.200)
D35 % — 1 > 7 L/S— 1% 4,200
0414-497 | B3 [udder link lever 1 set (4.000)
D3> ¥ —FNv v Tk 1.050
0414-499 D3 counter gear shaft 1 (1,000)
D3 > ¥% —FN¥F—1—+tv F 18T 3.150
0414-500 D3 counter gear pulley set 18T 1 (3,000)
D3 55— LT %7k 735
0414-501 | B3 14l shaft ! (700)
D3 5> L7—U—3* %7 FJ 1.260
0414-502 | B3 (4l pully with shaft 1 (1.200)
2500-051 | Brg. 94Xg8X37ZZ > (i ’ggg)
2500-054 | Brg. ¢6X¢10X3ZZ > (i’ggg)
2500-055 | BRG. 5X10X4 ZZ 2 ({%88)
2500-068 | Brg. 65X¢13X4ZZ 2 (}’ggg)
2500-073 | Brg. p4X¢8X3FZZ 2 (}’ggg)
BRG. 5X10X4H %74} 1.680
2500-082 | BRG. 5X10X4H thrust 2 (1.600)
% { 3 > Z~JL | 60S3M1800 1.890
2504-027 | Timing belt 60S3M 1800 1 (1.800)
M4+ AT F v 210
2505-007 M4 nylon nut 10 (200)
M26F AT >F v F 315
2505-019 M2.6 nylon nut 10 (300)
M3F 1 0> v b il 5 315
2505-020 | M3 hylon nut (thin type) 10 (300)
105
2506-004 | FW ¢3X@8X0.5T 20 oo
105
2506-005 | FW $4X@6X0.5T 10 100y
2506-021 | FW 35X@7X0.1T 5 (3(2)8)
2506-029 | FW 36X@8X0.3T 5 (2(2)(5))
2506-032 | FW ¢5X@7X0.4T s (2(1)(5))
FW ¢2.6X¢7.5X0.5 4 315
2506-044 | Ew 43 6Xg7.5X0.5 black 10 (300)
E-U > Zpl.5 105
2507-001 | g ine ¢1.5 10 (100)
I U T E 2 2X11.6 315
2509-012 Grooved parallel pin 2X11.6 2 (300)
WA ¥ > 2X12 (SUS) 630
2509-023 | Giooved pin 2X12 (SUS) 5 (600)
2511010 | ASFEZ H A X >N —M3X26 > 420
Hexagon cross member M3X26 (400)
71 5 —5X8X2.5 315
2521-061 | Coflar 5X8X2.5 2 (300)
71 5 —6X7X3 525
2521-079 | Collar 6X7X3 2 (500)
77 & —3XAX8.5F 525
2521-094 | Collar 3X4X8.5F 2 (500)
7T ¥ A FH v FM2X16 525
2522-001 | A gjust rod M2X16 5 (500)
M2Y v FZo F 525
2524-001 | g5 1od end 10 (500)
EX 57— L 1.050
2525-006 | gX 45 ball 10 (1.000)
EX ¢5°K — )b &1 1,050
2525-007 | EX 45 ball with stand 10 (1.000)
O > Z'SS050 315
2529-010 | o_ting $5050 5 (300)
v kA2 U2 —M3X5 315
2531-002 Set screw M3X5 10 (300)
X ¥ v SR ) 2 —M3X6 420
2532-001 Cap screw M3X6 10 (400)
X v v SR 1) 2 —M3X16 420
2532-005 | cap screw M3X16 10 (400)
X v v SA 1) 2 —M3X35 420
2532-012 | cap screw M3X35 10 (400)
Xy v SR 2 —M3XI5 420
2532-015 | cap screw M3X15 10 (400)
Xy v SR 2 —M2X8 840
2532-028 | cap screw M2X8 10 (800)
X v v FA 2 1) 2 —M2.6X8 840
2532-030 | up screw M2.6X8 10 (800)
X v v SR 2 —M2X6 840
2532-031 | yp screw M2X6 10 (800)
¥ o A7) 2 —M2.6X12 2 FE 105
2534-006 Tapping screw M2.6X12 No.2 type 10 (100)
¥ v B2 AL a—M3X14 210
2534-022 Tapping screw M3X14 10 (200)
774 FE > M3X6.3 525
2539-015 | Gyjde pin M3X6.3 2 (500)

70




0414-506 (OP)

2521-096

i e & X S . y
‘ %® | | . 7 sancec
‘ ”0 2506-010 | § = >
‘ % | ¥ 4
| = | :
> - ‘ par i farmanca B

HIRO30

'm @ @ \ HIROS30

0414-504

0414-505

0414-503 HIRD30

0412-166 -
2506-010 st

—
=

2532-002

0414-496
0414-510 (OP)

i 0404-819

2532-015

2506-044 Y N

\\
7 [
/// 77777777777 1
2506-044 , > |
2505006 0414-402 P j505-013 |
Y |
. S
,/ & |
- ;
e !
®\

| . 2532049 |
A, |
| |



* The prices in parentheses are the prices excluding consumption tax.

e 5E KEC | ibintivg e
Code No. Part Q'ty Price (Yen) Remarks
0404-819 ggg:xﬁcjiiﬁlf)’ni\ruxbl:ir—sl;ve 2 (ggg)
0412-166 gm)il;rsguybp;rjf;)r_c?bﬁl 4 i (igg)
0414-150 ﬂiﬁnﬁf fin b];nd i sitet (233)
0414400 | ELS057 =7 =L T L =A% FL=560 [IEN 1,575
ELSO05 tail boom brace set L=560 1 set (1,500)
0414496 | DY ey ) ! (4000)
vitases | DIFRPF ¥ E > | 19,740 F YU ¥ N TL]
D3 FRP cabin (18,800) With cabin damper rubber
0414-504 | D377 =W ! (1.000)
wiasos | DYLEIE C G
0414-506 | D ZJV\;; i; } ! (21000)
0414510 | D3 i (}gFilj) 7D ! 6000
2505006 | M3 zyfof T b N (200)
2505013 | M2.67 b 20 (200)
2505017 | M3 L= 7R 10 (400,
2505-020 Mg Zyigf n::tﬂ(;hfn ];yp?;}gidi 10 (2(1)8)
2506-010 | FW ¢3Xg9X1T 20 (}83)
250508 | o IO 0
2521-096 goﬁdr— SRERIS 2 (gég)
2532-002 é:d; sc/r;vaz)](JS TMIXS 10 (igg)
2o | 0 @
20z | o 0 @
22015 | 0 &
2532049 é:; e 10 (300)

72




FUTABA T10CHP

120°swash mode HELI(HR-3)
PARAMETER SWASH 135°swash mode HELI(H-3)
CH1(AIL) | CH2(ELE) | CH3(THR) | CH4(RUD) | CH5(GYR)| CH6(PIT)
(RU) 100% 100% 100% 100% 100% 100%
END POINT (U/D) 100% 100% 80% 100% 100% 100%
REVERSE REV REV REV NOR NOR NOR
AIL -32%
SWASH AFR ELE -32%
PIT +30%
POINT1 POINT2 | POINT3 | POINT4 | POINT5 | POINT6 | POINT?7
NORM out 0% 42% - 50% - 65% 100%
STK 0% 25% - 50% - 75% 100%
IDL1 out 70% 65% - 70% - 80% 100%
STK 0% 25% - 50% - 75% 100%
THR-CURVE IDL2 out 1 OOZ/o 85% - 80%(: - 85°/: 1 00°/:
STK 0% 25% - 50% - 75% 100%
IDL3 out 100% - - 65% - - 100%
STK 0% - - 50% - - 100%
NOR out -30% 15% - 35% - - 75%
STK 0% 25% - 50% - - 100%
out -35% - - - - - 75%
IDL1 STK 0% - - - - - 100%
out -40% - - - - - 60%
PIT-CURVE IDL2 STK 0% - . . . . 100%
IDL3 out -100% - - 0% - - 100%
STK 0% - - 50% - - 100%
out -50% - - - - - 100%
HOLD STK 0% - - - - - 100%

1 FaTIWL—F  ITTXRZ DY IVOREIR. FEICTIA MLEED T~ UL T IlhbE TREEH I LTI,
2 Vv A ODRERSFENDL v T OOBRFAZIC LA > TEHREL. 771 MEBES I A>T,

X3 BEVODEREEOFAEICLADP T, 71— IVE—TDREEHILEHTLEEL,

*1[For dual rate / expo setting, adjust with flight test.

%2 For gyro setting, refer to gyro manual. EAL T2 alBUTOIIBHEICE>TVET,
. . . . The setting of each condition is following.
%3 For fail-safe setting, refer to the transmitter manual.
TRV
NORM VAW ~ 7
. . B ) . B Hovering
BHERIH<ETHARTY, V—FKOFEAX, A>T a >l Dy FAEHKIRL. =%
T MIEWABES IS TLEEL, IDL1 Loop
Each figure only shows a rough standard. Check the steering angle of the servo and the pitch
angle for each condition and adjust after flying. IDL2 H ;}ILI/%
(o]
IDL3 3D
F—hrA-F7—->3>
HOLD Autorotation

73



JR PCM9X

SWASH TYP 120°swash mode 35120°
135°swash mode 3s140°
THR CH2 CH3 RUD GER CH6
REV. SW REV REV REV NORM NORM NORM
TRVL ADJ. (H/L/D) 90% 100% 100% 100% 100% 100%
(L/R/V) 60% 100% 100% 100% 100% 100%
AILE -40%
Swash Mix ELEV -40%
PIT. +50%
EXP INH
EXP L 1 2 3 4 5 H
NORM OFF 0% 30% 45% 50% INH 70% 100%
ST-1 OFF 72% INH INH 68% 75% INH 100%
THR RV
o cu ST-2 OFF 100% 85% INH 82% INH 85% 100%
ST-3 OFF 100% 80% 70% 68% 75% INH 100%
NORM OFF 35% INH INH 65% INH INH 85%
ST-1 OFF 32% INH INH 55% INH INH 80%
PIT. CURV ST-2 OFF 28% INH INH 50% INH INH 75%
ST-3 OFF 0% INH INH 50% INH INH 100%
HOLD OFF 20% INH INH 60% INH INH 100%

¥1FaTIL—b ITTZXRZIvIVOFRER. EBICTIT1MUEED 71— UL TIlHbETHABES I BT EEL,
2 Vv A ODEERSENDY v A ODOBIRFRAEIC LD > THREL. 771 MREESH I G- TLEE L,

X3 BHEVDOREEOFAEIC L P >T, J—VE—TOREEHIEH>TLEE W,

#1[For dual rate / expo setting, adjust with flight test.

%2 For gyro setting, refer to gyro manual.

%3 For fail-safe setting, refer to the transmitter manual.

BALToa BUTOIIGFEEICE>TVET,
The setting of each condition is following.

RNy LG EWERHETHELRTT, Y—KORA®, FAT1 3> TEDEY FAERERL.
NORM Hovering T MIENARES RS TS,
—T% Each figure only shows a rough standard. Check the steering angle of the servo and the pitch
ST-1 L " angle for each condition and adjust after flying.
oop
aO—Jv%k
ST-2 Roll
ST-3 3D
F—hra—F7—>3>
HOLD Autorotation

74



/

BT CIR<EDDTA T —

EOR—RRSH

LBR[AFHENES-3-1 T726-0006
TEL:(0847)40-0088 () FAX:47-6108

HIROSO uUmiieo

3-3-1 SAKURAGAOKA, FUCHU-SHI,

HIROSHIMA-PREF,,JAPAN T726-0006
TEL:81-847-40-0088 FAX:81:847-47-6108

http://model.hirobo.co.jp/

HIROBO /(—vi% TEL:(0847)45-2834

A\ iEE Note

http://model.hirobo.co.jp/english/
Order Number TEL:81+847-45-2834

OFREOABTD—BE =3B B THEHT I L BBLEIATVET,

QFRBOARICOVTE, MRFELLICERTEZerH)ET,

QAREOABICDOVWTALEHIL TS ETH, A—ZFRELERPRY.
EDZEPBNELAEL, T—HRLEIVETEIBBEONVAEZLET,

@BALAHERIOVWTRQEBEICP PO STEREEVPRETOT, JTTHLEEEL,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us

@ltem 3 not withstanding, we cannot be responsible for events related to the operation of your
model.

BHbHIGE EBRM

FR20%7 B
TR 20F8 A
TR 20F 118
First printing
Second printing
Third printing

ARFEIT
E2RRFEAT
FEIIRFETT

July 2008
August 2008
November 2008

HT






